'HIGH PERFORMANCE. GERMAN DESIGN.

g —_ - 3 -
5 — s =
o .
« 5 -
; 5
S - i
2 \5 * S T = » & &
. : / ' ¥ iy
Ly
b - : o2
- ‘;:\x
i (/A
‘ A : #
7 ,‘1\ L : 'l)
,(/ 4 ,»:5_: A o
)

. USER MANUAL

BEDIENUNGSANLEITUNG | INSTRUKCJA OBStUGI
NAVOD K POUZITI | MANUEL D'UTILISATION
ISTRUZIONI PER L'USO | MANUAL DE INSTRUCCIONES

expondo.com




DE Produktname: GERAT ZUM SITZEN AUF ZEHEN
EN Product name: SEATED CALF MACHINE

PL Nazwa produktu: URZADZENIE DO WSPIEC NA PALCACH W SIADZIE
CZ | Nézev vyrobku POSILOVACI STROJ NA LYTKA
FR Nom du produit: POSTE CUISSES ET MOLLETS

IT Nome del prodotto: MACCHINA POLPACCI

ES Nombre del producto: BANCO PARA GEMELOS

HU | Termék neve ULO VADLIGEP

DA Produktnavn MASKINE TIL AT STA PA TZAERNE | SQUAT POSITION
DE Modell:

EN Product model:

PL Model produktu:

Ccz Model vyrobku GR-MG55

FR Modéle:

IT Modello:

ES Modelo:

HU Modell

DA Model

DE Hersteller

EN Manufacturer

PL Producent

Cz Vyrobce

FR Fabricant expondo Polska sp. z 0.0. sp. k.
IT Produttore

ES Fabricante

HU | Termeld

DA Producent

DE Anschrift des Herstellers

EN Manufacturer Address

PL Adres producenta

CZ Adresa vyrobce

FR Adresse du fabricant ul. Nowy Kisielin — Innowacyjna 7, 66-002 Zielona Géra | Poland, EU
IT Indirizzo del produttore

ES Direccién del fabricante

HU | A gyartd cime

DA

Producentens adresse




Technische Daten

Beschreibung des Wert des
Parameters Parameters
Produktname GERAT ZUM SITZEN AUF ZEHEN
Modell GR-MG55
AI?messungen (Breite / Tiefe / 1320x530x900
Hohe) [ mm]
Gewicht des Gerats [kg] 48
Maximales Gewicht (Benutzer
. . 265
+ Trainingsgewicht) [kg]
Bereich der BenutzergréRe bis 185
[cm]
Gerateklasse SB

1. Allgemeine Beschreibung

Diese Gebrauchsanweisung soll Ihnen helfen, das Geréat sicher und zuverlassig zu
benutzen. Das Produkt wurde streng nach den technischen Spezifikationen unter
Verwendung der neuesten Technologien und Komponenten und Einhaltung héchster
Qualitatsstandards entwickelt und hergestellt.

VOR DEM GEBRAUCH IST
DIE GEBRAUCHSANWEISUNG SORGFALTIG ZU LESEN UND
ZUR KENNTNIS ZU NEHMEN.

Um einen langen und zuverlassigen Betrieb des Gerats zu gewahrleisten, ist darauf zu
achten, dass es gemal} dieser Gebrauchsanweisung sachgemaR bedient und gewartet
wird. Die in dieser Gebrauchsanweisung enthaltenen technischen Daten und
Spezifikationen sind aktuell. Der Hersteller behilt sich das Recht vor, Anderungen zum
Zwecke der Qualitatsverbesserung vorzunehmen. Unter Beriicksichtigung des
technischen Fortschritts und der Moglichkeiten zur Lirmminderung wurde das Gerat so
entwickelt und gebaut, dass das Risiko durch Ldarmemissionen auf ein Minimum
reduziert wird.

Symbolerklarung

@ Lesen Sie vor der Verwendung unbedingt die Gebrauchsanweisung.




A ACHTUNG! Die Abbildungen in dieser Gebrauchsanweisung dienen
nur der Veranschaulichung und kénnen in einigen Details vom tatsachlichen
Aussehen des Produkts abweichen.

Das Original der Gebrauchsanweisung ist die deutsche Fassung. Die anderen

Sprachversionen sind Ubersetzungen aus der deutschen Sprache.

2. Betriebssicherheit

&ACHTUNG! Lesen Sie alle Sicherheitshinweise und alle Anweisungen. Die
Nichtbeachtung der Warnungen und Anweisungen kann zu schweren Verletzungen
oder zum Tod fuhren.

Der

Begriff ,Gerat” oder ,Produkt” in den Warnhinweisen und in der

Gebrauchsanweisung bezieht sich auf das GERAT ZUM SITZEN AUF ZEHEN.

2.1.

a)
b)

c)

d)

e)

2.2,

a)

b)

Sicherheit

Wenn Sie Zweifel an der Funktionstiichtigkeit des Produkts haben oder wenn

es beschadigt ist, wenden Sie sich bitte an den Kundendienst des Herstellers.

Reparaturen am Produkt dirfen nur vom Kundendienst des Herstellers
durchgefiihrt werden. Fihren Sie keine Reparaturen selbst durch!

Bewahren Sie die Gebrauchsanweisung zum spateren Nachschlagen auf. Bei
Weitergabe des Gerdtes an Dritte ist auch die Gebrauchsanweisung
mitzugeben.

Verpackungselemente und kleine Montageelemente sind fir Kinder
unzugdnglich aufzubewahren.

Halten Sie das Geréat von Kindern und Haustieren fern.

Eigenschutz

Tragen Sie weder lose Kleidung noch Schmuck. Halten Sie Haare, Kleidung und
Handschuhe von beweglichen Teilen fern. Lose Kleidung, Schmuck oder lange
Haare koénnen sich in beweglichen Teilen verfangen.

Beim Transport und der Ubertragung des Gerits vom Lager zum Einsatzort sind
die Arbeitsschutzvorschriften fiir die manuelle Handhabung beim Transport zu
berlcksichtigen, die in dem Land gelten, in dem das Gerat eingesetzt wird.
Reinigen Sie das Gerat regelmaRig, um eine dauerhafte Schmutzablagerung zu
vermeiden.

Es ist verboten, in die Konstruktion des Gerdts einzugreifen, um seine
Parameter oder Konstruktion zu dndern.

Halten Sie die Gerate von Feuer- und Warmequellen fern.



s)

Trainingsgerate dirfen nur dort eingesetzt werden, wo der Zugang vom
Eigentiimer genau kontrolliert werden kann.

Trainingsgerate dirfen nur an Stellen verwendet werden, die von anderen
Personen liberwacht werden.

Kinder und Personen mit eingeschrankten psychischen, sensorischen und
geistigen Funktionen sollten fern von der Ausristung gehalten werden.

Durch unsachgemifes oder (bermaRiges Training kann es zu
Gesundheitsgefahren kommen. Es ist Riicksprache mit dem Trainer zu halten,
um die richtige Ubungsmethode und die entsprechende Belastung
auszuwahlen.

Vor Gebrauch ist zu priifen, ob alle Lastaufnahmemittel die Ubungen nicht
beeintrachtigen und ob alle Einstellelemente richtig eingestellt sind.

Halten Sie das Produkt in einem guten technischen Zustand. Priifen Sie vor
jeder Arbeit, dass keine allgemeinen Schaden oder Schaden an beweglichen
Teilen vorliegen (Risse in Teilen und Komponenten oder andere Umsténde, die
den sicheren Betrieb des Gerats beeintrdchtigen konnen). Lassen Sie das Gerat
im Schadensfall vor Gebrauch reparieren.

Die maximale Produktbelastung darf nicht Uberschritten werden. Die
Uberschreitung des maximal zuldssigen Gewichts des Benutzers oder der
Belastung fiir Ubungen kann zu Produktschiden oder schweren Verletzungen
fahren.

Das Produkt darf nur im Innenbereich verwendet werden. Das Produkt darf
keiner Feuchtigkeit ausgesetzt werden.

Es wird empfohlen, Ubungen unter dem Auge eines professionellen Trainers
durchzuftihren.

Vor Beginn der Ubung ist sicherzustellen, dass keine Einstellelemente des
Produkts auf dem Weg der Bewegung der Person steht, durch die die Ubungen
ausgefiihrt werden.

Warmen Sie sich immer auf, bevor Sie das Gerat benutzen.

Wenn Sie wadhrend des Trainings storende Symptome wie Brustschmerzen,
Schwindel, Kurzatmigkeit usw. bemerken, beenden Sie das Training sofort und
konsultieren Sie Ihren Arzt.

Stellen Sie das Gerat auf eine stabile, trockene und ebene Flache und achten
Sie darauf, dass der Mindestabstand von 0,6 m um das Gerdt herum
eingehalten wird.

Bevor Sie mit dem Training beginnen, konsultieren Sie lhren Arzt hinsichtlich
Ihres Gesundheitszustands.

A



Waihrend der Verwendung werden Vorsicht und gesunder Menschenverstand
empfohlen.

3. BestimmungsgemalRer Gebrauch

Das Gerdt dient zum Belastungstraining der unteren Korperpartie unter
Anwendung entsprechender Ubungen.

Das Produkt ist fiir den Einsatz in professionellen Fitnessclubs, Fitnessstudios,
Wohngemeinschaften usw. bestimmt.

Fiir Schaden, die durch unsachgemaBen Gebrauch entstehen, haftet der
Anwender.

3.1. Beschreibung des Geridts

1 - Gestell
2 — Plattform
3 —Sitz

4 — Fullschutz

5 —Trainingshalterung

6 — Hebel

7 — Lastése

8 — Hohenverstellung des Trainingshalters



3.2. Einrichtung vor Inbetriebnahme
AUFSTELLUNG DES GERATS

Betreiben Sie das Gerat stets auf einer ebenen, stabilen, sauberen, feuerfesten und
trockenen Flache und aulerhalb der Reichweite von Kindern und Personen mit
eingeschrankten geistigen, sensorischen und intellektuellen Fahigkeiten. Es ist ein
Mindestabstand von 0,6 m um das Gerdt herum einzuhalten.

MONTAGE DES GERATS

Zur sachgemaRen Montage des Gerates sind folgende Gerate vorzubereiten und
zu verwenden:

1. Schlissel M6

2. Zwei Schlussel 17/19“

Das Gerét ist in der Reihenfolge zusammenzubauen, die in den nachstehenden
Abbildungen dargestellt ist. Vor der Montage ist es empfohlen, die Bestandteile zu

gruppieren.

Bauteile der Konstruktionsverbindungen:

Ansicht Bezeichnung GroRe Men
ge
i Sechskantschraub M8x20 1
Unterlegscheibe M8 8
—
p Sechskantschraub M8x60 4
) e
P Sechskantschraub M8x25 4
| e







SCHRITT I.

a) Geratsockel (1) mit dem Hauptrahmen (2) verbinden. Die Konstruktion mit den
Schrauben befestigen, die auf der Montageplatte des Geratsockels dargestellt
sind. Dazu sind die Lochachsen an der Verbindungsstelle der Tragrollen des
Hauptrahmens und der Bodenplatte auszurichten. Die Scheibe auf die
Schraube aufschieben. Die so vorbereitete Befestigung ist durch die
Bohrungsachse von oben zu fiihren. Von unten mit Unterlegscheibe und
Mutter sichern.

@—-ﬂ—-HlJ ‘I ) ]

SCHRITT II.




a)

SCHRITT IlI.

Die Verriegelung des Gerétes (3) an der Seite des Geratesockels (1) befestigen.
Die Anschlussschraube mit Unterlegscheibe ist am Verriegelungsbolzen (3)
befestigt. Zur Montage der Konstruktion ist die Befestigung zu demontieren.
AnschlieSend ist durch die Bohrungsachse ein Verriegelungsbolzen zu fihren.
Von der genlberstehenden Seite mit Scheibe (M8) und Schrauben (M8x20)

befestigen.

/

Den Sitz an der Sitzstlitze am Hauptrahmen (2) befestigen. Unterlegscheiben
M8 und Schrauben M8x25 verwenden. Die Scheibe auf die Schraube
aufschieben. Die so vorbereitete Befestigung ist durch die Bohrungsachse
von unten zu fihren und korrekt arretieren.



b)

i

Am Einstellrahmen - Hauptrahmen (2) den FulRschutz montieren.
Unterlegscheiben M8 und Schrauben M8x60 verwenden. Die Scheibe auf die
Schraube aufschieben. Die so vorbereitete Befestigung ist durch die
Bohrungsachse von oben zu fiihren und korrekt arretieren.

Alle Verbindungen des Gerdts missen ordnungsgemall befestigt und
angezogen sein. Nach der Durchfiihrung dieser Montagetatigkeiten kénnen Sie
das Geradt in Betrieb nehmen.

Vor jedem Gebrauch ist die Hohe der Halterungen des Hauptrahmens nach
eigenen Praferenzen einzustellen. Die Hohenverstellung des Gerates erfolgt
durch Losen des Pins zum Sperren der Héhe und Heraus- bzw. Aufschieben des
Regelrohres. Nach der Festlegung der gewiinschten Arbeitshohe ist das
Regulierungsrohr durch das Einsetzen der Einstellsperre in die jeweilige
Bohrung zu sperren.

AACHTUNG! Nach jeder Einstellung ist zu beachten dass die
Hohenverriegelung korrekt eingesetzt wurde.

3.3.

a)

b)

Reinigung und Wartung

Nach jeder Reinigung sollten alle Komponenten sorgfaltig getrocknet werden,
bevor das Gerat wieder eingesetzt wird.

Lagern Sie das Gerdt an einem trockenen und kiihlen Ort, geschiitzt vor
Feuchtigkeit und direkter Sonneneinstrahlung.



h)
i)

)

Spritzen Sie das Gerat nicht mit Wasserstrahl ab und tauchen Sie es nicht in
Wasser.

Uberpriifen Sie das Gerit regelmaRig auf Funktionsfihigkeit und eventuelle
Schaden.

Verwenden Sie zur Reinigung ein weiches Tuch.

Verwenden Sie zur Reinigung keine scharfen und/oder metallischen
Gegenstande (z. B. eine Drahtbiirste oder einen Metallschaber), da diese die
Oberflache des Geréats beschadigen konnen.

Reinigen Sie das Gerdt nicht mit sdurehaltigen Substanzen, medizinischen
Produkten, Verdiinnern, Kraftstoff, Ol oder anderen Chemikalien, da dies zu
Schaden am Gerét fiihren kann.

Vor der Arbeit mit dem Gerét sind die Befestigungen taglich zu Gberprifen.
Vor der Arbeit mit dem Gerat ist taglich die Stabilitdt der montierten Lehne
und des Sitzes zu prifen.

Es wird empfohlen, einmal wéchentlich die Standsicherheit des Geréates zu
Gberprifen.

Nach der Nutzungsbeendigung darf dieses Produkt nicht mit dem normalen
Hausmill entsorgt werden, sondern es muss einer Sammel- und Recyclingstelle
von Elektro- und Elektronikgeraten zugefiihrt werden. Dies wird durch das Symbol
auf dem Produkt, der Gebrauchsanweisung oder der Verpackung angezeigt. Die
im Gerdt verwendeten Kunststoffe sind gemaR ihrer Kennzeichnung
wiederverwendbar. Dank der Wiederverwendung, dem Einsatz von Materialien
oder anderen Formen der Verwendung von gebrauchten Geraten leisten einen
wichtigen Beitrag zum Schutz unserer Umwelt.

Die Informationen (iber die zustdndige Entsorgungsstelle von Altgerdten
bekommen Sie bei 6rtlichen Behdrden.



Technical data

Parameter Parameter
description value
Name of the product SEATED CALF MACHINE
Model GR-MG55

Dimensions (Width / Depth /

Height) [ mm] 1320x530x900

Machine weight [kg] 48

Maximum weight (user +

training weight) [kg] 265
User height range [cm] Up to 185
Machine class SB

1. General description

These instructions are intended to assist you in safe and reliable use. The product is
designed and manufactured strictly according to technical specifications using the
latest technology and components and maintaining the highest quality standards.

READ THE INSTRUCTIONS CAREFULLY AND
UNDERSTAND THEM BEFORE USE.

To ensure long and reliable operation of the machine, care should be taken to operate
and maintain it correctly in accordance with the instructions. The technical data and
specifications contained in these instructions are up-to-date. The manufacturer
reserves the right to make changes for the purpose of quality improvement. Taking
technological progress and the possibility to reduce noise into account, the machine is
designed and built so that risks resulting from noise emissions are reduced to the lowest
possible level.

Explanation of symbols

@ Read the instructions before use.




A NOTE! The illustrations in this manual are for illustrative purposes only
and may differ in some details from the actual product appearance.

The original version of the instructions is the German version. Other language versions

are translations from German.

2. Operation safety

&NOTE! Read all safety warnings and all instructions. Failure to follow the
warnings and instructions may result in serious injury or death.

The term “machine” or “product” in warnings and instructions refers to a SEATED CALF

MACHINE.
2.1. Safety

a) Ifin doubt as to whether the product is working properly or if you detect
damage, contact the manufacturer's service.

b) Repairs of the product may only be carried out by the manufacturer's service.
Do not carry out repairs yourself!

c) Keep these instructions for future reference. If the machine is to be passed on
to third parties, the instructions for use must be handed over together with it.

d) Keep packaging parts and small assembly parts out of the reach of children.

e) Keep the machine away from children and animals

2.2. Personal safety

a) Do not wear loose clothing or jewellery. Keep hair, clothing and gloves away
from moving parts. Loose clothing, jewellery or long hair can be caught by
moving parts.

b)  When transporting and moving the machine from the place of storage to the
place of use, follow the health and safety regulations for manual transport that
apply in the country in which the machine is used.

c) Clean the machine regularly to prevent the permanent accumulation of dirt.

d) Itis forbidden to tamper with the machine in order to change its parameters
or design.

e) Keep the device away from sources of fire and heat.

f)  Training equipment can only be used in places where access to it is controlled
in detail by the owner.

g) Training equipment can only be used in places supervised by other people.

h)  Children and adults with impaired mental, sensory and mental functions

should be kept away from the equipment.



)

k)

n)
o)

p)
a)

r)

s)

Incorrect or excessive training may result in a health hazard, so you should
consult your trainer to choose the right exercise method and the right load.
Before use, check that any weight protection elements do not interfere with
the exercises and that all adjustment elements have been correctly positioned.
Keep the machine in good working order. Before each use, check for general
damage or damage to moving parts (cracks in parts and components or any
other condition that may affect the safe operation of the machine). If
damaged, have the machine repaired before use.

Do not exceed the maximum product load. Exceeding the maximum
permissible user weight or exercise load may cause damage to the product or
serious injury.

The product should only be used indoors. The product must not be exposed to
moisture.

It is recommended that exercises should be performed under the guidance of
a professional trainer.

Before starting the exercise, make sure that no adjustment element of the
product protrudes on the way of exercising person's movement.

Always warm up before using the device.

If you experience disturbing symptoms during exercise, e.g. chest pain,
dizziness, shortness of breath, etc., stop training immediately and consult a
physician.

Set the machine on a stable, dry and flat surface, maintaining at least 0.6 m of
free space around it.

Before starting the exercise consult your physician to determine if there are
any health contraindications.

ANOTE! Although the machine has been designed to be safe and has been
equipped with adequate safeguards, and despite the use of additional safety
measures, there is still a small risk of accident or injury when operating it.
Caution and common sense are advised when using the machine.

Operation rules

The machine is used to train lower body parts using correct exercises.
The product is intended for use in professional fitness clubs, gyms, housing

communities, etc.
The user is responsible for any damage caused by incorrect operation.



3.1. Machine description

1-Frame
2 — Platform
3 —Seat

4 — Leg protection

5 — Training handle

6 — Lever

7 — Load holder

8 —Training holder height adjustment

3.2. Preparing for operation
MACHINE LOCATION

Always operate the machine on a level, stable, clean, fireproof and dry surface and
out of the reach of children and persons with impaired mental, sensory and
intellectual abilities. Keep at least 0.6 m of free space around the machine.



MACHINE ASSEMBLY

In order to install the machine correctly, prepare and use the following tools:
1. M6 wrench

2. Two 17/19” wrenches

The machine should be installed in the sequence presented below. Before
installation, it is recommended to group the components.

Structural connection elements:

View Name Size Qua
ntity
[ Hex screw M8x20 1
IEM“I}W
|
Washer M8 8
—
K Hex screw M8x60 4
'P Hex screw M8x25 4







STEP |

a) Connect the machine base (1) to the main frame (2). Attach the structure with
screws located on the machine base mounting plate. For this purpose, align
the hole axes in the location where the main frame support rollers and the
base mounting plate are connected. Slide the washer onto the fixing screw.
Move the assembly through the hole axis, from the top. Secure with a washer
and nut from the bottom.

@—-ﬂ—-HlJ ‘I ) ]

STEPII




Fix the machine lock (3) to the side of its base (1). The fixing screw with a

a)
washer is attached to the lock pin (3). To install the structure, remove the
fastener. Then, route the lock pin through the hole axis. Attach on the opposite
side with a washer (M8) and screws (M8x20).
STEP lll

a) Attach the seat to the seat support - main frame (2). Use M8 washers and
M8x25 bolts. Slide the washer onto the fixing screw. Move the assembly
through the hole axis, from the bottom, and lock securely in place.

-
‘ th“%

o ]




b)

Install leg protectors into the adjustment frame - main frame (2). Use M8
washers and M8x60 bolts. Slide the washer onto the fixing screw. Move the
assembly through the hole axis, from the top, and lock securely in place.

All connections of the machine should be fixed and pressed correctly. After
completing the assembly activities, it is allowed to start working with the
machine.

Before each use, adjust the height of the of main frame handles according to
your preferences. The height of the machine is adjusted by releasing the height
adjustment lock pin and extending or sliding the adjustment tube. After
determining the desired working height, lock the adjustment tube by placing
the lock pin in a given hole.

ANOTE! After each adjustment, remember to see if the height adjustment
lock pin has been seated correctly.

3.3.

a)

b)

Cleaning and maintenance

After each cleaning, all components should be well dried before the machine
is used again.

Store the machine in a dry and cool place protected from moisture and direct
sunlight.

Do not spray the machine with a stream of water and do not immerse it in
water.

Regularly inspect the machine for technical failure and damage.

Use a soft cloth for cleaning.

Do not use sharp and/or metal objects for cleaning (e.g. a wire brush or metal
scraper) as these may damage the surface of the machine.

Do not clean the machine with acidic substances, medical products, thinners,
fuel, oil or other chemicals as they may damage it.

Check the fasteners every day before working with the machine.

Every day before starting work with the machine, check the stability of the
installed backrest and seat.



j)  Once a week, it is recommended that the stability of the machine mounting
should be checked.

At the end of its service life, this product must not be disposed of with normal
household waste, but should be taken to a collection point for electric and
electronic machine recycling. This is shown by the symbol placed on the product,
operating manual or the packaging. The materials used in the device can be reused
according to their intended use. By reusing materials or conducting other forms of
disposing of worn machines, you make a significant contribution to the protection
of our environment.

A local administration will provide you with information about the correct facility
for worn equipment disposal.



Dane techniczne

Opis Wartosc

parametru parametru
Nazwa produktu URZADZENIE DO WSPIEC NA PALCACH W SIADZIE
Model GR-MG55
Wymiary (Szerokosé¢ /
Gi;bokoyéc’ / Wysoko&¢) [mm] 1320x530x900
Ciezar urzadzenia [kg] 48
Maksymalny ciezar
(uzytkownik + ciezar 265
treningowy) [kg]
Zakres wzrostu uzytkownika do 185
[cm]
Klasa urzadzenia SB

1. Ogdlny opis

Instrukcja przeznaczona jest do pomocy w bezpiecznym i niezawodnym uzytkowaniu.
Produkt jest zaprojektowany i wykonany scisle wedtug wskazan technicznych przy uzyciu
najnowszych technologii i komponentdw oraz przy zachowaniu najwyzszych standardéw
jakosci.

PRZED PRZYSTAPIENIEM DO PRACY NALEZY DOKtADNIE
PRZECZYTAC | ZROZUMIEC NINIEJSZA INSTRUKCJE.

Dla zapewnienia dtugiej i niezawodnej pracy urzadzenia nalezy dbac o jego prawidtowg
obstuge oraz konserwacje zgodnie ze wskazéwkami zawartymi w tej instrukcji. Dane
techniczne i specyfikacje zawarte w tej instrukcji obstugi sa aktualne. Producent
zastrzega sobie prawo dokonywania zmian zwigzanych z podwyzszeniem jakosci.
Uwzgledniajgc postep techniczny i mozliwos¢ ograniczenia hatasu, urzadzenie
zaprojektowano i zbudowano tak, aby ryzyko jakie wynika z emisji hatasu ograniczy¢ do
najnizszego poziomu.

Objasnienie symboli

@ Przed uzyciem nalezy zapoznac sie z instrukcja.




A UWAGA! llustracje w niniejszej instrukcji obstugi maja charakter
pogladowy i w niektdrych szczegétach moga réznic sie od rzeczywistego wygladu
produktu.

Instrukcjg oryginalng jest niemiecka wersja instrukcji. Pozostate wersje jezykowe sg
ttumaczeniami z jezyka niemieckiego.

2. Bezpieczenstwo uzytkowania

AUWAGA! Przeczyta¢ wszystkie ostrzezenia dotyczace bezpieczenstwa oraz
wszystkie instrukcje. Niezastosowanie sie do ostrzezen i instrukcji moze
spowodowac ciezkie obrazenia ciata lub $mierc.

Termin ,urzadzenie” lub ,produkt” w ostrzezeniach i w opisie instrukcji odnosi sie do
URZADZENIE DO WSPIEC NA PALCACH W SIADZIE.

2.1. Bezpieczenstwo

a) W razie watpliwosci czy produkt dziata poprawnie lub stwierdzenia
uszkodzenia nalezy skontaktowac sie z serwisem producenta.

b) Naprawe produktu moze wykonaé wytacznie serwis producenta. Nie wolno
dokonywac¢ napraw samodzielnie!

c) Zachowac instrukcje uzytkowania w celu jej pdzniejszego uzycia. W razie,
gdyby urzadzenie miato zosta¢ przekazane osobom trzecim, to wraz z nim
nalezy przekazaé réwniez instrukcje uzytkowania.

d) Elementy opakowania oraz drobne elementy montazowe nalezy
przechowywa¢ w miejscu niedostepnym dla dzieci.

e) Urzadzenie trzymac z dala od dzieci i zwierzat.

2.2. Bezpieczenstwo osobiste

a) Nie nalezy nosi¢ luznej odziezy ani bizuterii. Wtosy, odziez i rekawice
utrzymywac z dala od czesci ruchomych. Luzna odziez, bizuteria lub dtugie
wtosy mogg zostac¢ chwycone przez ruchome czesci.

b)  Przy transportowaniu i przenoszeniu urzadzenia z miejsca magazynowania do
miejsca uzytkowania nalezy uwzgledni¢ zasady bezpieczenstwa i higieny pracy
przy recznych pracach transportowych obowigzujgcych w kraju, w ktérym
urzadzenia sg uzytkowane.

c) Nalezy regularnie czysci¢ urzadzenie, aby nie dopusci¢ do trwatego osadzenia
sie zanieczyszczen.



k)

s)

Zabrania sie ingerowania w konstrukcje urzadzenia celem zmiany jego
parametrow lub budowy.

Trzymac urzgdzenia z dala od zrédet ognia i ciepta.

Sprzet treningowy moze by¢ uzywany wytgcznie w miejscach, w ktérych dostep
do niego jest szczegétowo kontrolowany przez wiasciciela.

Sprzet treningowy moze by¢ uzywany tylko w miejscach nadzorowanych przez
inne osoby.

Dzieci oraz osoby o ograniczonych funkcjach psychicznych, sensorycznych i
umystowych nalezy trzymac z dala od sprzetu.

Z niewtasciwego lub nadmiernego treningu moze wynikac zagrozenie zdrowia,
nalezy skonsultowac sie z trenerem, aby wybrac¢ wtasciwg metode éwiczen i
odpowiednie obcigzenie.

Przed uzyciem nalezy sprawdzi¢, czy wszelkie elementy zabezpieczajace ciezar
nie przeszkadzajg w wykonywaniu ¢wiczen oraz czy wszelkie elementy
regulacyjne zostaty prawidtowo ustawione.

Utrzymywac produkt w dobrym stanie technicznym. Sprawdza¢ przed kazdym
uzyciem czy nie posiada uszkodzen ogdlnych lub zwigzanych z elementami
ruchomymi (pekniecia czesci i elementdw lub wszelkie inne warunki, ktére
mogg mie¢ wplyw na bezpieczne dziatanie produktu). W przypadku
uszkodzenia, oddac produkt do naprawy przed uzyciem.

Nie przekracza¢ maksymalnego obcigzenia produktu. Przekroczenie
maksymalnej dopuszczalnej wagi uzytkownika lub obcigzenia do éwiczeh moze
spowodowac uszkodzenie produktu lub powazne obrazenia.

Produkt powinien by¢ uzywany wytgcznie wewnatrz pomieszczen. Produkt nie
moze by¢ narazony na wilgoc.

Zalecane jest, aby wykonywac¢ ¢wiczenia pod okiem profesjonalnego trenera.
Przed rozpoczeciem ¢wiczenia nalezy upewni¢ sie, ze na drodze ruchu osoby
¢wiczacej nie wystaje, zaden element regulacyjny produktu.

Zawsze nalezy wykonaé rozgrzewke przed rozpoczeciem korzystania z
urzadzenia.

W przypadku odczuwania podczas ¢wiczen niepokojgcych symptomdéw np.
bélu w klatce piersiowej, zawrotéw gtowy, braku tchu itp. nalezy bezzwtocznie
przerwac trening oraz skonsultowac sie z lekarzem.

Urzadzenie ustawi¢ na stabilnej, suchej i ptaskiej powierzchni, dbajac o
zachowanie minimalnego odstepu 0,6m wolnej przestrzeni wokot.

Przed rozpoczeciem c¢wiczen nalezy skonsultowac sie z lekarzem w celu
ustalenia stanu zdrowia.

A



urzadzeniem. Zaleca sie zachowanie ostroznosci i rozsadku podczas jego
uzytkowania.

3. Zasady uzytkowania

Urzadzenie stuzy do przeprowadzenia treningu wysitkowego dolnych partii ciata,
przy zastosowaniu odpowiednich éwiczen.

Produkt przeznaczony jest do uzytku w profesjonalnych klubach fitness, sitowniach,
wspolnotach mieszkaniowych itp..

Odpowiedzialnos¢ za wszelkie szkody powstate w wyniku uzytkowania
niezgodnego z przeznaczeniem ponosi uzytkownik.

3.1. Opis urzadzenia

1 - Stelaz
2 — Platforma
3 - Siedzisko

4 — Ochrona ndg

5 — Uchwyt treningowy

6 — Dzwignia

7 —Uchwyt na obcigzenie

8 — Regulacja wysokosci uchwytu treningowego



3.2. Przygotowanie do pracy
UMIEJSCOWIENIE URZADZENIA

Urzadzenie nalezy zawsze uzytkowac¢ na réwnej, stabilnej, czystej, ognioodpornej i
suchej powierzchni i poza zasiegiem dzieci oraz oséb ograniczonych funkcjach
psychicznych, sensorycznych i umystowych. Nalezy zachowa¢ minimalny odstep
0,6m wolnej przestrzeni wokot urzadzenia.

MONTAZ URZADZENIA

W celu poprawnego montazu urzadzenia nalezy przygotowac i uzy¢ przyrzadow:
1. Klucz M6

2. Dwaklucze 17/19”

Montaz urzadzenia powinien przebiega¢ zgodnie z kolejnoscig przedstawiong
ponizej. Przed przystgpieniem do montazu zaleca sie pogrupowanie elementow

sktadowych.

Elementy taczen konstrukgji:

Widok Nazwa Rozmiar llos¢
i Sruba z them M8x20 1
'Mﬁm szesciokgtnym
Podktadka M8 8
P Sruba z tbem M8x60 4
| szeSciokgtnym
P Sruba z them M8x25 4
| szesciokgtnym







KROK |

a) Podstawe urzadzenia (1) potaczy¢ z ramg gtdéwng (2). Przytwierdzi¢ konstrukcje
Srubami zamieszczonymi na ptycie montazowej podstawy urzgdzenia. W tym
celu, w miejscu faczenia rolek nosnych gtéwnej ramy oraz ptyty montazowe;j
podstawy, zrownaé osie otwordow. Na sSrube nasungé¢ podktadke. Tak
przygotowane mocowanie przeprowadzi¢ od gory przez o$ otworu. Od spodu
zabezpieczy¢ za pomocy podktadki oraz nakretki.

@—-ﬂ—-HlJ ‘I ) ]

KROK 11




a)

KROK 111

a)

Blokade urzadzenia (3) przymocowac do bocznej strony podstawy urzgdzenia
(1). Sruba taczeniowa z podktadkg zamocowana jest do trzpienia blokady (3).
W celu montazu konstrukcji nalezy zdemontowa¢ mocowanie. Nastepnie,
przez o$ otworu przeprowadzi¢ trzpien blokady. Od strony przeciwnej
przymocowacd za pomocg podktadki (M8) oraz sruby (M8x20).

Do wspornika siedziska - ramy gtéwnej (2) przymocowac siedzisko. Uzy¢
podktadek M8 oraz sSrub M8x25. Na srube nasung¢ podktadke. Tak
przygotowane mocowanie przeprowadzi¢ od spodu przez o$ otworu i

dokfadnie zablokowac.
. —0




b)

Do ramy regulacyjnej - ramy gtéwnej (2) zamontowac ochraniacze na nogi.
Uzy¢ podktadek M8 oraz srub M8x60. Na srube nasungc¢ podktadke. Tak
przygotowane mocowanie przeprowadzi¢ od gory przez o$ otworu i
dokfadnie zablokowac.

Wszystkie taczenia urzadzenia powinny by¢ odpowiednio zamocowane oraz
docisniete. Po przeprowadzeniu danych czynnosci montazowych dopuszcza sie
rozpoczecie pracy z urzadzeniem.

Przed kazdym uzyciem, nalezy wyregulowaé¢ wysokos¢ uchwytow ramy gtéwnej
wedtug wtasnych preferencji. Regulacja wysokosci urzadzenia nastepuje
poprzez zwolnienie pinu blokady wysokosci oraz wysuwaniu badz nasuwaniu
rury regulacyjnej. Po ustaleniu zagdanej wysokosci pracy nalezy zablokowac rure
regulacyjng poprzez osadzenie pinu blokady w danym otworze.

UWAGA! Po kazdej regulacji nalezy pamietac aby sprawdzi¢ czy pin blokady

wysokosci zostat prawidtowo osadzony.

3.3.

a)
b)
c)

d)

Czyszczenie i konserwacja

Po kazdym czyszczeniu wszystkie elementy nalezy dobrze wysuszy¢, zanim
urzadzenie zostanie ponownie uzyte.

Urzadzenie nalezy przechowywac w suchym i chtodnym miejscu chronionym
przed wilgocig i bezposrednim promieniowaniem stonecznym.

Zabrania sie spryskiwania urzgdzenia strumieniem wody lub zanurzania
urzadzenia w wodzie.

Nalezy wykonywac regularne przeglady urzadzenia pod katem jego sprawnosci
technicznej oraz wszelkich uszkodzen.

Do czyszczenia nalezy uzywac miekkiej Sciereczki.

Do czyszczenia nie wolno uzywac ostrych i/lub metalowych przedmiotéw (np.
drucianej szczotki lub metalowe] topatki) poniewaz mogg one uszkodzi¢
powierzchnie materiatu, z ktdrego wykonane jest urzadzenie.

Nie czysci¢ urzadzenia substancja o odczynie kwasowym, s$rodkami
przeznaczenia medycznego, rozcienczalnikami, paliwem, olejami lub innymi
substancjami chemicznymi moze to spowodowacé uszkodzenie urzadzenia.



h) Kazdego dnia przed przystgpieniem do pracy z urzadzeniem nalezy sprawdzi¢

mocowania.

Kazdego dnia przed przystgpieniem do pracy z urzgdzeniem nalezy sprawdzic¢
stabilnos¢ zamontowanego oparcia oraz siedziska.

Raz na tydzien zaleca sie sprawdzenie stabilnosci mocowania urzadzenia.

Po zakonczeniu okresu uzytkowania nie wolno usuwaé niniejszego produktu
poprzez normalne odpady komunalne, lecz nalezy go odda¢ do punktu zbiorki i
recyklingu urzadzen elektrycznych i elektronicznych. Informuje o tym symbol,
umieszczony na produkcie, instrukcji obstugi lub opakowaniu. Zastosowane w
urzadzeniu tworzywa nadajg sie do powtdrnego uzycia zgodnie z ich oznaczeniem.
Dzieki powtdrnemu uzyciu, wykorzystaniu materiatdw lub innym formom
wykorzystania zuzytych urzadzen wnoszg Panstwo istotny wkfad w ochrone
naszego Srodowiska.

Informacji o wtasciwym punkcie usuwania zuzytych urzadzen udzieli Panstwu
lokalna administracja.



Technické udaje

Popis Hodnota
parametru parametru
Nézev vyrobku POSILOVACI STROJ NA LYTKA
Model GR-MG55
Rozméry
(Sitka / Hloubka / Vygka)[ 1320x530x900
mm]
Hmotnost zatizeni [kg] 48
Maximalni hmotnost (uZivatel
s R 265
+ tréninkové zavazi) [kg]
Rozsah vysky uzivatele [cm] az 185
Trida zafizeni SB

1. Obecny popis

Navod je urcen jako pomucka pro bezpecné a spolehlivé pouZivani. Vyrobek je navrzen
a vyroben striktné podle technickych pokyn( s pouZitim nejnovéjsich technologii
a komponent a také za dodrZeni nejvyssich standardd kvality.

PRED ZAHAJENiM PRACE SI DUKLADNE
A S POROZUMENIM PRECTETE TENTO NAVOD.

Abyste zajistili dlouhodobou a spolehlivou praci tohoto zafizeni, musite zajistit jeho
spravnou obsluhu a udrzbu, a to v souladu s pokyny, jeZ jsou obsaZeny v tomto navodu.
Technické udaje a specifikace obsazené v tomto navodu jsou aktudlni. Vyrobce
si vyhrazuje pravo provadét zmény, které souvisi se zvySovanim kvality. S ohledem na
technicky pokrok a moznost omezeni hluku bylo zafizeni navrZzeno a vyrobeno tak, aby
bylo riziko, které vyplyva z hlukovych emisi, omezeno na nejnizsi Grovern.

Vysvétleni symboli

@ Pfed pouzitim se seznamte s navodem.




A POZOR! Obrazky v tomto navodu k obsluze maji pouze
ilustrativni charakter a v nékterych detailech se mohou lisit od skutecného
vzhledu vyrobku.

Originalnim navodem je némecka verze navodu. Ostatni jazykové verze jsou

preklady z némciny.

V4 ’

2. Bezpecnost pouzivani

APOZOR! Precte se vSechny vystrahy, které se tykaji bezpecnosti, a také vSechny
navody. Nerespektovani vystrah a nedodrzovani navod(i muze zpUsobit vazna
zranéni nebo byt pricinou smrti.

Termin ,zafizeni“ nebo ,vyrobek” ve vystrahach a v popisu se tyka POSILOVACI STROJ

NA LYTKA.
2.1. Bezpecnost

a) Pokud mate pochybnosti, zda vyrobek pracuje spravné, nebo v pripadé
vyskytu poruchy kontaktujte servis vyrobce.

b) Opravy vyrobku miZe provadét pouze servis vyrobce. Je zakdzano provadét
opravy svépomocné!

c) Uschovejte navod na pouziti zafizeni za ucelem jeho dalSiho pouziti v
budoucnu. Pokud bude zatizeni predano treti osob€&, musi byt spole¢né s nim
preddan také navod na jeho pouziti.

d) Césti obalu a malé montazni prvky musi byt uskladnény v misté, které je mimo
dosah déti.

e) Uchovavejte zafizeni mimo dosah déti a zvifat.

2.2. Osobni bezpecnost

a) Nenoste volny odév ani Sperky. Vlasy, odév a rukavice udrZujte v bezpecné
vzdalenosti od pohyblivych ¢asti. Volny odév, Sperky nebo dlouhé vlasy mohou
byt zachyceny pohyblivymi ¢astmi zafizeni.

b)  Pfi prepravé a prenaseni zafizeni z mista jeho skladovani na misto pouzivani
musi byt zohlednény pravidla bezpecnosti a hygieny prace, kterd se tykaji
manualni prace pti dopravé a prepravé, a kterd jsou platna ve staté, v némz
jsou zafizeni pouzivana.

c)  Zatizeni pravidelné Cistéte, aby nedochazelo k trvalému usazovani Spiny.

d) Jezakdzano zasahovat do konstrukce zafizeni za Ucelem zmény jeho parametr(

nebo sloZeni.
Uchovavejte zafizeni mimo dosah zdroji otevieného ohné a tepla.



)

k)

p)
a)

r)

s)

Tréninkové vybaveni smi byt pouZivdno pouze v prostorach, kde je pfistup k
nému peclivé kontrolovan majitelem.

Tréninkové vybaveni smi byt pouZivano pouze na mistech, ktera jsou pod
dohledem jinych osob.

Déti a osoby se snizenymi mentélnimi, smyslovymi a dusevnimi funkcemi by
se mély nachazet mimo dosah zafizeni.

V dlsledku nespravného nebo nadmérného tréninku mohou vniknout
zdravotni rizika, poradte se s trenérem, abyste zvolili spravnou metodu cviceni
a spravné zavazi.

Pfed pouzitim zkontrolujte, zda vSechny prvky zajistujici zavazi neprekazi pfi
cvi¢eni a zda jsou vSechna prvky nastaveni spravné nastavena.

Udrzujte vyrobek v dobrém technickém stavu. Pfed kazdym pouzitim
zkontrolujte, zda neni zafizeni poSkozeno, zejména zda nejsou poskozené
pohyblivé Casti (prasknuti ¢asti a prvkd nebo veskeré jiné podminky, které
mohou mit vliv na bezpecnou funkci zafizeni). V pripadé zjisténi poskozeni
vyrobek nepouzZivejte a odevzdejte jej do opravny.

Neprekracujte maximalni zatiZzeni vyrobku. Pfekroceni maximalni hmotnosti
uZivatele nebo zavazi pfi cviceni mlZe poskodit produkt nebo zplsobit vazné
zranéni.

Vyrobek by mél byt pouzivan pouze v interiéru. Vyrobek nesmi byt vystaven
vlhkosti.

Doporucuje se cvicit pod dohledem profesiondlniho trenéra.

Pfed zahdjenim cvi¢eni se ujistéte, Ze Zadné nastavovaci prvky vyrobku
nevycnivaji do drahy pohybu cvicici osoby.

Pred pouZzitim zafizeni vidy provedte rozcviceni.

Pokud béhem cviceni pocitite znepokojivé priznaky, jako je bolest na hrudi,
zavraté, dusnost atd., okamzité preruste trénink a poradte se se svym lékarem.
Umistéte zafizeni na stabilni, suchy a rovny povrch, pficemz dbejte na dodrzeni
minimalni vzdalenosti 0,6 m volného prostoru kolem.

Pfed zahajenim cviceni se poradte s |ékafem, aby zjistil vas zdravotni stav.

APOZOR! | kdyz bylo zafizeni navrieno tak, aby bylo bezpecné, bylo
vybaveno odpovidajicimi bezpecnostnimi prostredky a také kromé pouziti
dodatecnych prvkii pro ochranu uZivatele, existuje béhem prace s timto
zafizenim stale vysoka pravdépodobnost nehody nebo zpuUsobeni urazu.
Doporucujeme béhem jeho pouzivani dodrzovat bezpecnost a pouzivat zdravy
rozum.



. v 4 ’
3. Pravidla pouzivani
Zarizeni slouZi k cviceni dolnich ¢asti téla pomoci vhodnych cvikd.
Vyrobek je urcen pro pouiiti v profesionalnich fitness klubech, télocvi¢nach,
bytovych prostorach atd.
Zodpovédnost za veskeré skody, které vzniknou jako dtisledek pouzivani
zafizeni zptsobem, ktery neni v souladu s jeho uréenim, je na strané uZivatele.

3.1. Popis zarizeni

1 - Stojan

2 - Platforma

3 - Sedadlo

4 - Ochrana nohou

5 - Tréninkovy Uchop

6 - Paka

7 - Drzak na zavazi

8 — Nastaveni vysky tréninkového uchopu

3.2. Priprava k praci
UMISTENI ZARIZENI
Zatizeni musi byt pouzivano vidy na rovném, stabilnim, ¢istém a suchém povrchu,
ktery je odolny proti pozaru, musi byt mimo dosah déti a také osob, které maji

omezené psychické, senzorické a dusevni funkce. Dodrzujte minimalni vzdalenost
0,6 m volného prostoru kolem zafizeni.



MONTAZ ZARIZENI

Pro spravné sestaveni zafizeni pfipravte a pouzijte nasledujici nastroje:
1. Klic M6

2. Dvaklice 17/19“

Sestaveni zafizeni by mélo probihat v niZze uvedeném poradi. Pfed zahajenim
montaze se doporucuje seskupit komponenty.

Spojovaci prvky konstrukce:

Nahled Nazev Velikost Mno
Zstvi
i Sroub se M8x20 1
I'Mm Sestihrannou
hlavou
Podlozka M8 8
.
- Sroub se M8x60 4
P Sestihrannou
hlavou
h Sroub se M8x25 4
\ Sestihrannou
hlavou







KROK |

a) Pripojte zakladnu zafizeni (1) k hlavnimu ramu (2). Zajistéte konstrukci pomoci
dodanych Sroubl na montdini desce zakladny zafizeni. Za timto Ucelem
vyrovnejte osy otvorl v misté pripojeni nosnych valeckl hlavniho ramu a
montazni desky zakladny. Nasurite podlozku na Sroub. Takto pfipravené
upevnéni se provadi shora pres osu otvoru. Zajistéte zespodu podlozkou a

@—-ﬂ—-HlJ ‘I ) ]

KROK 11




a) Upevnéte aretaci zafizeni (3) na stranu zakladny zafizeni (1). Spojovaci Sroub s
podlozkou je pfipevnén k pojistnému Cepu (3). Pro sestaveni konstrukce musi
byt upevnéni odstranéno. Poté protahnéte pojistny kolik osou otvoru. Na
opacné strané upevnéte pomoci podlozky (M8) a Sroubu (M8x20).

KROK 111

a) Pripevnéte sedadlo k podpére sedadla - hlavnimu ramu (2). PouZzijte podlozky
M8 a Srouby M8x25. Nasunte podlozku na Sroub. Takto pripravené upevnéni
provedte zespodu osou otvoru a dikladné zablokujte.

. "::-.j'?}e‘.'m’-L



b)

K nastavovacimu ramu - hlavnimu ramu (2) namontujte chranic¢e nohou.
Pouzijte podlozky M8 a Srouby M8x60. Nasunte podlozku na Sroub. Takto
pfipravené upevnéni provedte shora osou otvoru a dikladné zablokujte.

Vsechny spoje zafizeni by mély byt radné upevnény a dotazeny. Po provedeni
danych montaznich operaci je povoleno zacit pouZivat zafizeni.

Pfed kazdym pouZitim nastavte vysku Uchytd hlavniho rdmu podle svych
preferenci. Vyska zafizeni se nastavuje uvolnénim zajistovaciho koliku a
vysunutim nebo zasunutim nastavovaci trubky. Po nastaveni poZadované
pracovni vysky je tfeba sefizovaci trubku zajistit zasunutim zajistovaciho koliku
do pfislusného otvoru.

APOZOR! Po kazdém nastaveni nezapomerite zkontrolovat, zda je pojistny
kolik vysky spravné usazen.

3.3.

a)

b)

h)
i)

Cisténi a udriba

Po kazdém cisténi je nutné vSechny prvky dokonale osusit, nez bude zafizeni
Znovu poufzito.

Zafizeni je nutno skladovat na suchém a chladném misté, které je chranéno
proti vihkosti a pfimému slune¢nimu zareni.

Je zakazano (istit zafizeni proudem vody nebo ponorovat zafizeni do vody.

Je nutné provadét pravidelné prohlidky zafizeni s ohledem na jeho technickou
funkcnost a také jeho veskera poskozeni.

K ¢isténi pouzivejte mékky hadrik.

K Cisténi je zakadzano pouZivat ostré a/nebo kovové predméty (napf. dratény
kartac nebo kovovou lopatku), protoze tyto pfedméty mohou poskodit povrch
materialu, ze kterého je zafizeni vyrobeno.

Necistéte zarfizeni latkami s kyselym pH, prostfedky uréenymi pro pouZiti
v lékarstvi, Fedidly, palivy, oleji nebo jinymi chemickymi latkami, miZe to vést
k poskozeni zatizeni.

Kazdy den pred zahdajenim pouzivani zafizeni zkontrolujte upeviovaci prvky.
Kazdy den pred zahdjenim pouZivani zafizenim zkontrolujte stabilitu
namontovaného opéradla a sedadla.



)

Stabilitu upevnéni zatizeni se doporucuje kontrolovat jednou tydné.

Po skonceni Zivotnosti nesmi byt tento vyrobek likvidovan spolecné s béznym
domovnim odpadem, ale musi byt odevzdan na sbérném misté pro

recyklace elektrickych a elektronickych zafizeni. Informuje o tom symbol na
vyrobku, v navodu k pouZiti nebo na obalu. Materidly pouzité v zafizeni Ize znovu
pouZzit v souladu s jejich oznacenim. Opétovnym pouZitim, opétovnym pouZzitim
materiald nebo jinymi formami pouziti pouzitych zafizeni vyznamné prispivate k
ochrané naseho Zivotniho prostredi.

Informace o vhodném misté likvidace pouzitého zafrizeni poskytne mistni sprava.



Caractéristiques techniques

Description Valeur

paramétre paramétre
Nom du produit POSTE CUISSES ET MOLLETS
Modéle GR-MG55

Dimensions (Largeur /

Profondeur / Hauteur)[mm] 1320x530x900

Poids de la machine [kg] 48

Poids maximum (utilisateur +

poids d'entrainement) [kg] 265
Plage de taille de I'utilisateur jusqu'a 185
[cm]

Classe de l'appareil SB

1. Description générale

Ce mode d'emploi a pour but de vous aider a utiliser I'appareil en sécurité et de maniere
fiable. Le produit est congu et fabriqué strictement selon les indications techniques, en
utilisant les derniéres technologies et composants, et en maintenant les normes de
qualité les plus élevées.

AVANT DE COMMENCER A TRAVAILLER VEUILLEZ
LIRE ET COMPRENDRE CES INSTRUCTIONS.

Afin d'assurer un fonctionnement durable et fiable de I'appareil, il est nécessaire de
veiller a son bon fonctionnement et a sa maintenance conformément aux directives
contenues dans ce manuel. Les données techniques et les spécifications de ce manuel
sont a jour. Le fabricant se réserve le droit d'apporter des modifications liées afin d'en
augmenter la qualité. Compte tenu du progres technique et de la possibilité de réduire
le bruit, I'appareil a été congu et construit de telle sorte que le risque résultant des
émissions sonores soit limité au niveau le plus bas.

Explication des symboles

Avant utilisation, assurez-vous de lire les instructions.




A ATTENTION ! Les illustrations de ce manuel sont fournies a titre indicatif
uniquement et peuvent différer dans certains détails du produit réel.

Le manuel d'origine est la version allemande du manuel. Les autres versions

linguistiques sont des traductions de I'allemand.

2. Sécurité d'utilisation

&ATTENTION I Lisez tous les avertissements de sécurité et toutes les instructions.
Le non-respect des avertissements et des instructions peut entrainer des blessures
graves ou la mort.

Le terme « dispositif » ou « produit » dans les avertissements et dans la description du
manuel fait référence au POSTE CUISSES ET MOLLETS.

2.1.

a)
b)
c)
d)

e)

2.2.

a)

b)

Sécurité

En cas de doutes concernant le bon fonctionnement de I'appareil ou
d'éventuels dommages, contactez le service client du fabricant.

Le produit ne peut étre réparé que par le service client du fabricant. Ne faites
pas de réparations vous-méme !

Conservez le mode d'emploi pour référence future. Si I'appareil est confié a
des tiers, le mode d'emploi doit également leur étre remis avec celui-ci.

Les éléments d'emballage et les petits éléments d'assemblage doivent étre
tenus hors de portée des enfants.

Gardez l'appareil hors de portée des enfants et des animaux domestiques.

Sécurité personnelle

Ne portez pas de vétements amples ni de bijoux. Gardez vos cheveux, vos
vétements et vos gants éloignés des pieces mobiles. Les vétements amples, les
bijoux ou les cheveux longs peuvent étre happés par les piéces mobiles.

Lors du transport et du déplacement de I'appareil depuis son lieu de stockage
jusqu'a son lieu d'utilisation, tenez compte des principes de santé et de
sécurité au travail dans les transports manuels en vigueur dans le pays ou les
appareils sont utilisés.

Nettoyez régulierement I'appareil pour éviter une accumulation permanente
de saleté.

Il est interdit de modifier la construction de I'appareil afin de modifier ses
parametres ou sa construction.

Tenez |'appareil éloigné des sources de feu et de chaleur.



)

k)

L'équipement d'entrainement ne peut étre utilisé que dans des zones dont
I'accés est soigneusement contrélé par le propriétaire.

L'équipement d'entrainement ne peut étre utilisé que dans des lieux surveillés
par d'autres personnes.

Les enfants et les personnes dont les fonctions psychiques, sensorielles et
mentales sont réduites doivent étre tenus a I'écart de I'équipement.

Des risques pour la santé peuvent découler d'un entrainement inapproprié ou
excessif, consultez votre entraineur pour sélectionner la bonne méthode
d'exercice et la bonne charge.

Avant utilisation, vérifiez que tous les éléments de fixation du poids ne génent
pas I'exercice et que tous les réglages sont correctement réglés.

Gardez le produit en bon état de fonctionnement. Avant chaque utilisation,
vérifiez qu'il n'y a pas de dommages généraux ou liés aux pieces mobiles
(fissures des piéces et composants ou toute autre condition pouvant affecter
le fonctionnement slr de l'appareil). En cas de dommage, faites réparer
I'appareil avant utilisation.

Ne dépassez pas la charge maximale du produit. Le dépassement du poids
maximal de I'utilisateur ou de la charge d'exercice peut endommager le
produit ou causer des blessures graves.

Le produit ne doit étre utilisé qu'a l'intérieur. Le produit ne doit pas étre exposé
a I'humidité.

Il est recommandé de faire de I'exercice sous la supervision d'un entraineur
professionnel.

Avant de commencer |'exercice, assurez-vous qu'aucun élément de réglage du
produit ne dépasse sur le chemin de la personne qui s'entraine.
Echauffez-vous toujours avant d'utiliser la machine.

Si vous ressentez des symptomes de géne pendant |'exercice, par exemple des
douleurs thoraciques, des étourdissements, un essoufflement, etc., arrétez
immédiatement I'entrainement et consultez votre médecin.

Placez I'appareil sur une surface stable, seche et plane en veillant a garder une
distance minimale de 0,6 m d'espace libre autour de celui-ci.

Avant de commencer I'exercice, consultez un médecin pour déterminer votre
état de santé.

AATTENTION I Malgré le fait que l'appareil ait été congu pour étre sdr,
dispose de moyens de protection adéquats et malgré I'utilisation d'éléments de
sécurité supplémentaires pour l'utilisateur, il existe toujours un faible risque
d'accident ou de blessure lors de I'utilisation de I'appareil. Il est recommandé
de faire preuve de prudence et de bon sens lors de son utilisation.



3. Regles d'utilisation

L'appareil est utilisé pour effectuer un entrainement physique de diverses parties
du corps a l'aide d'exercices appropriés.

Le produit est destiné a étre utilisé dans des clubs de fitness professionnels, des
gymnases, des copropriétés, etc.

L'utilisateur est responsable de tout dommage résultant d’une utilisation non
conforme du produit.

3.1. Description de I'appareil

1- Grille

2 - Plate-forme

3 - Siege

4 - Protection des jambes

5 — Poignée d'entrainement

6 - Levier

7 - Support de charge

8 - Réglage en hauteur de la poignée d'entrainement

3.2. Préparation au travail
PLACEMENT DE L'APPAREIL

L'appareil doit toujours étre utilisé sur une surface plane, stable, propre, ignifuge et
seche et hors de portée des enfants et des personnes ayant des fonctions
psychiques, sensorielles et mentales réduites. Il convient de maintenir une distance
minimale de 0,6 m d'espace libre autour de |'appareil.



ASSEMBLAGE DE L'APPAREIL

Afin d'assembler correctement I'appareil, préparez et utilisez les outils suivants :
1. Clé M6
2. Deuxclés17/19"

Installez I'appareil dans I'ordre indiqué ci-dessous. Avant de commencer le
montage, il est recommandé de regrouper les éléments.

Eléments de montage de la structure :

Représentation Nom Dimension Qua
ntité
[ Boulon a téte M8x20 1
'IW hexagonale
Rondelle M8 8
-~
- Boulon a téte M8x60 4
K hexagonale
P Boulon a téte M8x25 4
| hexagonale







ETAPE |

a) Connectez labase de |'appareil (1) au cadre principal (2). Fixez la structure avec
les vis fournies sur la plaque de montage de la base de I'appareil. Pour ce faire,
alignez les axes des trous au point de connexion des rouleaux de support du
chassis principal et de la plague de montage de la base. Faites glisser la
rondelle sur le boulon. Passez la fixation préparée par le haut a travers I'axe du
trou. Fixez par le bas avec la rondelle et I'écrou.

g-(- |J ‘I ) ]

ETAPE Il




a) Fixezle verrou de I'appareil (3) sur le c6té de la base de I'appareil (1). Le boulon
de connexion avec une rondelle est fixé a la goupille de verrouillage (3). Pour
assembler la structure, la fixation doit étre retirée. Ensuite, guidez la goupille
de verrouillage a travers |'axe du trou. Fixez du c6té opposé avec la rondelle
(M8) et le boulon (M8x20).

ETAPE Il

a) Fixez le siege au support de sieége - cadre principal (2). Utilisez des rondelles
M8 et des vis M8x25. Faites glisser la rondelle sur le boulon. Passez la fixation
préparée par le bas a travers I'axe du trou et verrouillez-la soigneusement.




b)

Fixez les protége-jambes au cadre de réglage - cadre principal (2). Utilisez des
rondelles M8 et des vis M8x60. Faites glisser la rondelle sur le boulon. Passez
la fixation préparée par le haut a travers I'axe du trou et verrouillez-la
soigneusement.

Toutes les connexions de |'appareil doivent étre correctement fixées et serrées.
Aprés avoir effectué les activités d'assemblage données, vous pouvez
commencer a travailler avec I'appareil.

Avant chaque utilisation, ajustez la hauteur des supports du cadre principal
selon vos préférences. La hauteur de |'appareil est ajustée en relachant la
goupille de verrouillage de la hauteur et en étendant ou en faisant glisser le
tube de réglage. Aprés avoir déterminé la hauteur de travail souhaitée, bloquer
le tuyau de régulation en insérant une goupille de blocage dans un trou donné.

AATTENTION I Aprés chaque réglage, n'oubliez pas de vérifier que la goupille
de verrouillage de la hauteur est bien en place.

3.3.

Nettoyage et entretien

Aprés chaque nettoyage, séchez tous les composants avant de réutiliser
I'appareil.

Rangez l'appareil dans un endroit frais et sec, a I'abri de I'humidité et de la
lumiere directe du soleil.

Il est interdit de pulvériser I'appareil avec un jet d'eau ou d'immerger I'appareil
dans Il'eau.

Des inspections régulieres de |'appareil doivent étre effectuées afin de vérifier
son état technique et la présence d'éventuels dommages.

Utilisez un chiffon doux pour le nettoyage.

N'utilisez pas d'objets pointus et/ou métalliques (par exemple une brosse
métallique ou une spatule métallique) pour le nettoyage car ils pourraient
endommager la surface du matériau a partir duquel I'appareil est fabriqué.
Ne nettoyez pas I'appareil avec des substances acides, des agents médicaux,
des diluants, du carburant, des huiles ou d'autres produits chimiques, cela
pourrait endommager l'appareil.



h) Chaque jour avant de commencer a travailler avec l'appareil, vérifiez les

j)

fixations.

Chaque jour, avant de commencer a travailler avec l'appareil, vérifiez la
stabilité du dossier et du siege montés.

Il est recommandé de vérifier la stabilité du montage de I'appareil une fois par
semaine.

A la fin de sa vie utile, ce produit ne doit pas &tre jeté avec les déchets ménagers
normaux, mais doit étre apporté a un point de collecte pour le recyclage des
appareils électriques et électroniques. Ceci est indiqué par le symbole sur le
produit, le manuel ou I'emballage. Les matériaux utilisés dans I'appareil peuvent
étre réutilisés conformément a leur marquage. En réutilisant les matériaux ou
d'autres formes d'utilisation d'appareils usagés, vous apportez une contribution
significative a la protection de notre environnement.

L'administration locale vous fournira des informations sur le point approprié pour
I'élimination des appareils usagés.



Dati tecnici

Descrizione Valore
del parametro del parametro
Nome del prodotto MACCHINA POLPACCI
Modello GR-MG55

Dimensioni (Larghezza /

Profondita / Altezza) [mm] 1320x530x900

Peso del dispositivo [kg] 48

Peso massimo (utente + peso

di allenamento) [kg] 265
Gamma di altezza dell'utente fino al 185
[cm]

Classe del dispositivo SB

1. Descrizione generale

Le istruzioni servono come supporto nell’utilizzo sicuro ed efficace. Il prodotto e
progettato e realizzato secondo precise indicazioni tecniche con I'utilizzo di tecnologie
e componenti pill innovativi ed applicando elevati standard di qualita.

PRIMA DI INIZIARE AD UTILIZZARE IL PRODOTTO,
LEGGERE ATTENTAMENTE E COMPRENDERE LE PRESENTI
ISTRUZIONI.

Per assicurare il funzionamento duraturo ed efficace del dispositivo, occorre utilizzarlo
in modo corretto e conservarlo conformemente alle indicazioni comprese nelle presenti
istruzioni. | dati tecnici e le caratteristiche incluse nelle presenti istruzioni d’utilizzo sono
aggiornate. Il produttore si riserva il diritto di apportare modifiche relative all'aumento
della qualita. Tenendo conto del progresso tecnico e della possibilita di ridurre il rumore,
I'apparecchio e stato progettato e costruito per limitare al minimo i rischi derivanti dalle
emissioni di rumore.

Significato dei simboli

Prima dell’utilizzo, leggere attentamente le istruzioni.




A ATTENZIONE! Le illustrazioni incluse nelle istruzioni d’utilizzo sono a
carattere illustrativo e in alcuni dettagli possono differenziarsi dall’aspetto reale
del prodotto.

Le istruzioni originali sono le istruzioni in versione tedesca. Le atre versioni linguistiche

sono traduzioni dalla lingua tedesca.

2. Sicurezza d’utilizzo

ATTENZIONE! Leggere tutti gli avvertimenti relativi alla sicurezza e tutte le istruzioni.
L'inosservanza delle avvertenze e delle istruzioni pud causare gravi danni corporei o

morte.

La parola “dispositivo” o “prodotto” utilizzata nelle avvertenze e nella descrizione delle
istruzioni si riferisce al MACCHINA POLPACCI.

2.1.

a)
b)
c)
d)

e)

2.2.

a)

b)

Sicurezza

In caso di dubbi relativi al corretto funzionamento del prodotto o se questo &
danneggiato, si prega di contattare il servizio di assistenza del produttore.

Le riparazioni devono essere eseguite solo dall’assistenza del produttore. E
vietato eseguire le riparazioni in modo autonomo!

Conservare le istruzioni per il loro successivo utilizzo. Se il dispositivo dovesse
essere dato ad estranei, occorre fornirgli anche le istruzioni d’uso.

Gli elementi dell'imballaggio e i piccoli elementi di montaggio devono essere
tenuti fuori dalla portata dei bambini.

Tenere il dispositivo fuori dalla portata dei bambini e degli animali.

Sicurezza personale

Non indossare abiti larghi né gioielli. Tenere i capelli, i vestiti e i guanti lontani
dalle parti mobili. Indumenti larghi, gioielli o capelli lunghi possono rimanere
impigliati nelle parti in movimento.

Durante il trasporto e lo spostamento del dispositivo dal luogo di stoccaggio al
luogo di utilizzo, tenere conto delle norme di salute e sicurezza sul lavoro
relative alle operazioni manuali di trasporto in vigore nel paese in cui vengono
utilizzati i dispositivi.

Pulire regolarmente il dispositivo per prevenire I'accumulo permanente di
impurita.

E vietato apportare modifiche alla struttura del dispositivo per modificarne i
parametri o la costruzione.

Tenere il dispositivo lontano da fonti di fuoco e calore.



)

k)

Le attrezzature per I'allenamento possono essere utilizzate solo nelle aree in
cui l'accesso ad esse e specificamente controllato dal proprietario.

Le attrezzature per I'allenamento possono essere utilizzate solo in aree
sorvegliate da altri.

| bambini e le persone con funzioni mentali, sensoriali o intellettuali ridotte
devono essere tenuti lontani dalle attrezzature.

| rischi per la salute possono derivare da un allenamento improprio o
eccessivo, consultare un allenatore per scegliere il giusto metodo di esercizio
e il giusto carico.

Prima dell'uso, controllare che eventuali vincoli di peso non interferiscano con
I'esercizio e che le regolazioni siano impostate correttamente.

Mantenere il prodotto in buono stato tecnico. Prima di ogni attivita, verificare
che non vi siano danneggiamenti generici o relativi a parti mobili (rotture delle
parti e componenti o qualsiasi altra condizione che possa pregiudicare il
funzionamento sicuro del dispositivo). In caso di danneggiamenti, far riparare
il dispositivo prima dell’utilizzo.

Non superare il carico massimo del prodotto. |l superamento del peso massimo
dell'utente o del carico di esercizio puo causare danni al prodotto o gravi
lesioni.

Il prodotto dovrebbe essere usato solo in interni. Il prodotto non deve essere
esposto all'umidita.

Si raccomanda di allenarsi sotto la guida di un allenatore professionista.
Prima di iniziare I'esercizio, assicurarsi che nessun elemento di regolazione del
prodotto sporga nel percorso del movimento della persona che si allena.
Eseguire sempre un riscaldamento prima di usare il dispositivo.

Se si verificano sintomi preoccupanti durante I'esercizio, ad esempio dolore al
petto, vertigini, mancanza di respiro, ecc, interrompere immediatamente
I'allenamento e consultare un medico.

Posizionare il dispositivo su una superficie stabile, asciutta e piana con uno
spazio minimo di 0,6m intorno ad esso.

Consultare il medico prima di iniziare I'esercizio per determinare la propria
condizione medica.

AATTENZIONE! Nonostante il dispositivo sia stato progettato per essere
sicuro, disponga di adeguati dispositivi di protezione e nonostante I'utilizzo di
ulteriori elementi di sicurezza per I'utente, esiste ancora un piccolo rischio di
incidenti o lesioni durante l'utilizzo del dispositivo. Si raccomanda di essere
cauti e usare il buon senso durante il suo utilizzo.



3. Uso

Il dispositivo & utilizzato per I'allenamento delle parti inferiori del corpo, con
esercizi appropriati.

Il prodotto e destinato all'uso in fitness club professionali, palestre, comunita
residenziali, ecc.

L’'utente e responsabile per eventuali danni derivanti da un uso improprio.

3.1. Descrizione del dispositivo

1-Telaio
2 — Piattaforma
3 - Sedile

4 - Protezione delle gambe

5 — Maniglia per I'allenamento

6 - Leva

7 — Portacarichi

8 - Regolazione dell'altezza della maniglia per I'allenamento

3.2. Preparazione all’utilizzo
POSIZIONAMENTO DEL DISPOSITIVO

Il dispositivo deve essere sempre utilizzato su una superficie piana, stabile, pulita,
ignifuga ed asciutta e fuori dalla portata dei bambini e delle persone con funzioni
psichiche, sensoriali e mentali ridotte. Si deve mantenere una distanza minima di
0,6 m intorno al dispositivo.



MONTAGGIO DEL DISPOSITIVO

Per assemblare correttamente il dispositivo, € necessario preparare e utilizzare gli
strumenti:

1. Chiave M6

2. Duechiavi17/19”

Il montaggio del dispositivo deve seguire la sequenza mostrata nelle illustrazioni
seguenti. Prima di procedere al montaggio si raccomanda di raggruppare i

componenti.

Elementi di giunti di costruzione:

Vista Nome Dimensione Qua
ntita
[ Vite a testa M8x20 1
'IW esagonale
Rondella M8 8
— —
p Vite a testa M8x60 4
! esagonale
P Vite a testa M8x25 4
| esagonale







PASSO |

a) Collegare la base del dispositivo (1) al telaio principale (2). Fissare la struttura
con le viti fornite sulla piastra di montaggio della base del dispositivo. Per fare
questo, allineare gli assi dei fori dove i rulli di supporto del telaio principale e
la piastra di montaggio della base si incontrano. Mettere la rondella sulla vite.
L'elemento di fissaggio preparato viene guidato dall’alto attraverso I'asse del
foro. Fissare dal basso con la rondella e il dado.

@—-ﬂ—-HlJ ‘I ) ]

PASSO I




PASSO I

a)

Fissare il blocco del dispositivo (3) sul lato della base del dispositivo (1). La vite
di collegamento con la rondella e fissato al perno di bloccaggio (3). Per
installare la struttura, I'elemento di fissaggio deve essere rimosso. Poi inserire
il perno di bloccaggio attraverso I'asse del foro. Sul lato opposto, fissare con la
rondella (M8) e la vite (M8x20).

Fissare il sedile al supporto del sedile - il telaio principale (2). Utilizzare le
rondelle M8 e le viti M8x25. Mettere la rondella sulla vite. L'elemento di
fissaggio preparato viene guidato da sotto attraverso I'asse del foro e

bloccato con precisione.
g —©




b)

Montare le protezioni per le gambe sul telaio di regolazione - il telaio
principale (2). Utilizzare le rondelle M8 e le viti M8x60. Mettere la rondella
sulla vite. L'elemento di fissaggio preparato viene guidato dall’alto attraverso
I'asse del foro e bloccato con precisione.

Tutte le connessioni del dispositivo devono essere fissati e serrati
correttamente. Dopo aver completato le fasi di assemblaggio, si puo iniziare a
lavorare con il dispositivo.

Prima di ogni utilizzo, regolare I'altezza del poggiapiedi secondo le proprie
preferenze. L'altezza del dispositivo viene regolata rilasciando il perno di
bloccaggio dell'altezza ed estendendo o ritraendo il tubo di regolazione. Una
volta stabilita |'altezza di lavoro desiderata, il tubo di regolazione deve essere
bloccato inserendo il perno di bloccaggio nel rispettivo foro.

AATTENZIONE! Dopo ogni regolazione, ricordarsi di controllare che il perno
di bloccaggio dell'altezza sia posizionato correttamente.

3.3.

Pulizia e manutenzione

Dopo ogni pulizia, asciugare accuratamente tutti gli elementi prima di
riutilizzare il dispositivo.

Conservare il dispositivo in luogo asciutto e fresco, protetto dall’'umidita e
dall’azione diretta dei raggi solari.

E vietato spruzzare il dispositivo con un getto d’acqua o immergere il
dispositivo in acqua.

E necessario eseguire revisioni regolari del dispositivo per quanto riguarda
I'efficienza tecnica ed eventuali danneggiamenti.

Per pulire, utilizzare un panno morbido.

Per pulire, non utilizzare oggetti appuntiti e/o metallici (ad esempio spazzole
metalliche o spatole metalliche), in quanto possono danneggiare la superficie
del materiale con cui e realizzato il dispositivo.

Non pulire il dispositivo con sostanze acide, agenti ad uso medico, diluenti,
carburante, oli o altre sostanze chimiche per evitare di danneggiare il
dispositivo.



h)  Controllare i fissaggi ogni giorno prima di utilizzare il dispositivo.

i)

Controllare la stabilita dello schienale e del sedile installati ogni giorno prima
di utilizzare il dispositivo.
Una volta alla settimana & consigliabile controllare la stabilita dell'attacco.

Alla fine della sua vita utile, questo prodotto non deve essere smaltito con i
normali rifiuti domestici ma deve essere portato in un centro di raccolta e
riciclaggio di apparecchiature elettriche ed elettroniche. Questo ¢ indicato dal
simbolo posto sul prodotto, sulle istruzioni per I'uso o sull'imballaggio. | materiali
utilizzati in questo dispositivo sono riciclabili secondo la loro marcatura.
Riutilizzando, riproponendo o utilizzando in altro modo l'attrezzatura usata, si da
un importante contributo alla protezione del nostro ambiente.

La vostra amministrazione locale vi fornira informazioni sul punto di smaltimento
appropriato



Datos técnicos

Descripcion Valor
del parametro del parametro
Nombre del producto BANCO PARA GEMELOS
Modelo GR-MG55

Medidas [Ancho x

Profundidad x Altura; mm] 1320x530x300

Peso del aparato [kg] 48

Peso maximo (usuario + peso

de entrenamiento) [kg] 20
Rango de altura del usuario hasta 185
[cm]

Clase del aparato SB

1. Descripcion general

El manual estd pensado para ayudar para un uso seguro y fiable. El producto esta
disefiado y fabricado siguiendo estrictamente las especificaciones técnicas, utilizando la
tecnologia y los componentes mas modernos y manteniendo los mas altos estandares
de calidad.

ANTES DE EMPEZAR A TRABAJAR HAY QUE
LEER Y COMPRENDER ATENTAMENTE ESTE MANUAL.

Para garantizar un funcionamiento duradero y fiable del aparato, se debe prestar
atencién a su correcto funcionamiento y mantenimiento de acuerdo con las
instrucciones de este manual. Los datos técnicos y las especificaciones de este manual
estdn actualizados. El fabricante se reserva el derecho a realizar cambios para mejorar
la calidad. Teniendo en cuenta los avances tecnoldgicos y la posibilidad de reducir el
ruido, el aparato estd disefiado y construido de tal manera que el riesgo resultante de
las emisiones de ruido se reduce al minimo.

Explicacion de los simbolos

Lea las instrucciones antes de utilizar el aparato.




A iATENCION! Las ilustraciones de este manual son solo para fines
ilustrativos y pueden diferir en algunos detalles del aspecto real del producto.

El manual original es la version alemana. Las otras versiones lingliisticas son
traducciones del aleman.

2. Seguridad de uso

A iATENCION! Leer todas las advertencias de seguridad y todas las instrucciones.
El incumplimiento de las advertencias e instrucciones puede provocar lesiones
graves o la muerte.

El término "aparato" o "producto" en las advertencias y en la descripcion de las
instrucciones se refiere al BANCO PARA GEMELOS.

2.1. Seguridad

a) Sitiene alguna duda sobre el funcionamiento del producto o si esta danado,
pdngase en contacto con el servicio técnico del fabricante.

b) Las reparaciones del producto solo pueden ser realizadas por el servicio
técnico del fabricante. iNo realizar las reparaciones por si solo!

c) Conservar este manual para futuras consultas. Si el aparato se va a entregar a
un tercero, el manual de usuario también debe entregarse con él.

d) Guardar las piezas del embalaje y las piezas pequefias de montaje fuera del
alcance de los nifios.

e) Mantenga el aparato fuera del alcance de los nifios y los animales.

2.2. Seguridad personal

a) No lleve ropa suelta ni joyas. Mantenga el pelo, la ropa y los guantes alejados
de las piezas moviles. La ropa suelta, las joyas o el pelo largo pueden quedar
atrapados por las piezas maviles.

b) Al transportar y trasladar el aparato desde el lugar de almacenamiento hasta
el lugar de uso, deben tenerse en cuenta las normas de seguridad e higiene
para la manipulacion manual que se aplican en el pais en el que se utiliza el
aparato.

c) Limpiar regularmente el aparato para evitar que se deposite
permanentemente la suciedad.

d) Estd prohibido manipular la estructura del aparato para cambiar sus
parametros o su construccion.

e) Mantener el aparato alejado de fuentes de fuego y calor.



)

k)

m)
n)

o)

Los aparatos de gimnasia solo pueden utilizarse en zonas cuyo acceso esté
especificamente controlado por el propietario.

Los aparatos de ejercicio solo pueden utilizarse en zonas supervisadas por
otras personas.

Los nifios y de las personas con funciones mentales, sensoriales o intelectuales
reducidas deben permanecer alejadas el aparato.

Los riesgos para la salud pueden surgir de un entrenamiento inadecuado o
excesivo, consultar a un entrenador para elegir el método de ejercicio correcto
y la carga adecuada.

Antes de cada uso comprobar si todos los elementos que fijan el peso no
molestan para hacer ejercicios y si los ajustes estan correctamente
configurados.

Mantener el producto en buen estado de funcionamiento. Comprobar antes
de cada uso si hay dafios generales o relacionados con las piezas maviles
(grietas en las piezas y componentes o cualquier otra condicidn que pueda
afectar al funcionamiento seguro del aparato). En caso de dafos, entregar el
producto para su reparacion antes de utilizarlo.

No debe superarse la carga maxima del producto. Superar el peso maximo
permitido del usuario o las pesas puede dafiar el producto o causar lesiones
graves.

El producto solo debe utilizarse en interiores. El producto no debe estar
expuesto a la humedad.

Se recomienda hacer el ejercicio bajo la supervisién de un entrenador
profesional.

Antes de comenzar el ejercicio, asegurarse de que ningln elemento de ajuste
del producto sobresale en la trayectoria del movimiento de la persona que
hace ejercicios.

Realizar siempre un calentamiento antes de utilizar el aparato.

En caso de tener sintomas preocupantes durante el ejercicio, por ejemplo,
dolor en el pecho, mareos, falta de aire, etc., hay que dejar de entrenar
inmediatamente y consultar a un médico.

Colocar el aparato sobre una superficie estable, seca y plana, y mantener una
distancia minima de 0,6 m de espacio libre a su alrededor.

Consultar al médico para determinar el estado de salud antes de empezar a
hacer ejercicios.

A JATENCION! Aunque el aparato esta disefiado para ser seguro, tiene
medidas de proteccidon adecuadas, y a pesar del uso de elementos adicionales
de seguridad para el usuario, sigue existiendo un pequeno riesgo de accidente
o lesion al manipularlo. Es aconsejable tener precaucion y sentido comun al
utilizarlo.



3. Normas de uso

El aparato se utiliza para el entrenamiento de las partes inferiores del cuerpo
mediante ejercicios adecuados.

El producto estd destinado a ser utilizado en gimnasios, comunidades de vecinos,
etc.

El usuario es responsable de cualquier dafo resultante del mal uso.

3.1. Descripcion del aparato

1 - Marco

2 - Plataforma

3 - Asiento

4 - Proteccidn de piernas

5 - Soporte de entrenamiento

6 - Palanca

7 - Soporte de carga

8 - Ajuste de altura del soporte de entrenamiento

3.2. Preparacion para el trabajo
UBICACION DEL APARATO

El aparato debe utilizarse siempre sobre una superficie plana, estable, limpia,
ignifuga y seca, y fuera del alcance de los nifios y de las personas con funciones
mentales, sensoriales o intelectuales reducidas. Debe mantenerse un espacio libre
minimo de 0,6 m alrededor del aparato.



MONTAJE DEL APARATO

Para montar el aparato correctamente, es necesario preparar y utilizar
herramientas:

1. Llave M6

2. Dos llaves 17/19”

El montaje del aparato debe seguir la secuencia indicada a continuacion. Se
recomienda agrupar los componentes antes del montaje.

Elementos de conexion de la estructura:

Vista Nombre Tamano Cant
idad
[ Tornillo de cabeza M8x20 1
'IW hexagonal
Arandela M8 8
i .
P Tornillo de cabeza M8x60 4
| hexagonal
h Tornillo de cabeza M8x25 4
| hexagonal







PASO |

a) Conectar la base del aparato (1) al marco principal (2). Fijar la estructura con
los tornillos colocados en la placa de montaje de la base del aparato. Para ello,
alinear los ejes de orificios donde se unen los rodillos de apoyo del marco
principal y la placa de montaje de la base. Deslizar la arandela en el tornillo. La
fijaciédn preparada se realiza desde arriba a través del eje del orificio. Fijar
desde abajo con la arandela y la tuerca.

@—-ﬂ—-HlJ ‘I ) ]

PASOII




a)

PASO Il

a)

Fijar el bloqueo del aparato (3) en el lado de la base del aparato (1). El tornillo
de conexién con arandela se fija al pasador de bloqueo (3). Para montar la
estructura, hay que retirar la fijacién. A continuacion, introducir el pasador de
bloqueo a través del eje del orificio. En el lado opuesto, fijar con la arandela
(M8) y el tornillo (M8x20).

Fijar el asiento al soporte del asiento - marco principal (2). Usar tornillo
M8x25 y arandelas M8. Deslizar la arandela en el tornillo. El elemento de
fijacién preparado pasar desde abajo a través del eje del orificio y bloquear

con precision.
. —0
PN




b)

Colocar los protectores de piernas en el marco de ajuste - marco principal (2).
Utilizar arandelas M8 y tornillos M8x60. Deslizar la arandela en el tornillo. El
elemento de fijacion preparado pasar desde arriba a través del eje del orificio
y bloquear con precision.

Todas las uniones del aparato deben estar bien sujetas y apretadas. Una vez
realizados estos pasos de montaje, se puede empezar a trabajar con el aparato.
Antes de cada uso, ajustar la altura de soportes segun las preferencias. La
altura del aparato se ajusta soltando el pasador de bloqueo de la altura del
asiento y extendiendo o retrayendo el tubo de ajuste. Una vez fijada la altura
de trabajo deseada, bloquear el ajuste introduciendo el pasador de bloqueo en
el orificio correspondiente.

A JATENCION! Después de cada ajuste, comprobar si el pasador de bloqueo
de altura esta correctamente colocado.

3.3.

Limpieza y mantenimiento

Después de cada limpieza, todos los componentes deben secarse bien antes
de volver a utilizar el aparato.

Guardar el aparato en un lugar seco y fresco, protegido de la humedad y de la
luz solar directa.

Estd prohibido rociar el aparato con un chorro de agua o sumergirlo en agua.
Realizar inspecciones periddicas del aparato para asegurarse de que estd en
buen estado de funcionamiento y de que no se ha producido ningun dafio.
Usar un pafio suave para la limpieza.

No usar objetos afilados y/o metélicos (por ejemplo, un cepillo de alambre o
una espatula de metal) para la limpieza, ya que pueden dafar la superficie del
aparato.

No limpiar el aparato con sustancias acidas, productos médicos, diluyentes,
combustible, aceite u otros productos quimicos, ya que esto podria dafiar el
aparato.

Comprobar las fijaciones cada dia antes de usar el aparato.



i)  Comprobar la estabilidad del respaldo y del asiento instalados cada dia antes
de utilizar el aparato.
j)  Unavez ala semana es aconsejable comprobar la estabilidad de fijacion.

Al final de su vida util, este producto no debe eliminarse con la basura doméstica
normal, sino que debe llevarse a un centro de recogida y reciclaje de aparatos
eléctricos y electrdnicos. Esto se indica mediante un simbolo en el producto, el
manual de usuario o el embalaje. Los materiales utilizados en el aparato son
reciclables segun su designacion. Al reutilizar, reaprovechar o utilizar de otro
modo los equipos usados, usted hace una importante contribucién a la proteccion
de nuestro medio ambiente.

Su administracién local podra proporcionarle informacién sobre el punto correcto

de eliminacion de los aparatos desechados.



Mszaki adatok

Paraméter Paraméter
leirasa értéke

Termék megnevezése ULO VADLIGEP
Tipus GR-MG55
Méretek (,Szelesseg / Mélység 1320x530x900
/ Magassag) [mm]
Berendezés tomege [kg] 48
Maximum tomeg (felhasznald
+ edzési terhelés) maximum 265
tomege [kg]
Felhasznald magassaga [cm] max. 185
Berendezés osztalya SB

1. Altaldnos leiras

Az utasitas célja, hogy segitse a biztonsagos és megbizhaté hasznalatot. A termék
tervezése és kivitelezése szigorlan a miuszaki elGirdsok szerint, a legmodernebb
technolégidk és komponensek haszndlataval, a legmagasabb minGségi normak
betartdsa mellett tortént.

A MUNKA MEGKEZDESE ELOTT GONDOSAN OLVASSA AT
ES ERTELMEZZE A JELEN UTASITAST!

A berendezés hosszu és megbizhatd miikodésének biztositdsa céljabol tgyelni kell
annak megfelel6 kezelésére és karbantartasara, a jelen utasitds utmutatdsainak
megfelel6en. A jelen kezelési utasitdsban megadott m(iszaki adatok és specifikacidk
naprakészek. A gyartdé fenntartja maganak a mindség javitasaval kapcsolatos
véltoztatdsok jogat. Figyelembe véve a miszaki fejl6dést és a zajszint korlatozasanak
lehet6ségét, a készilék tervezése és felépitése a zajkibocsatasbdl ered6 kockazat
minimalisra csokkentésével valdsult meg.

Jelmagyarazat

Hasznalat el6tt olvassa el a haszndlati utmutatot!




A FIGYELEM! A jelen utasitas illusztracidi szemléltetd jellegiiek, és
esetenként eltérhetnek a termék tényleges kinézetétdl.

Eredeti utasitasnak a német valtozat tekintend@. A tobbi nyelvi valtozat a német
eredeti forditdsa.

2. Biztonsagos hasznalat

&FIGYELEM! Olvasson el minden biztonsagi figyelmeztetést és Utmutatot! A
figyelmeztetések és az utmutatd elGirdsainak megszegése sulyos testi sériiléssel vagy
életveszéllyel jarhat.

A figyelmeztetésben és az Utmutatéban hasznalt ,eszk6z” vagy ,,termék” kifejezés alatt
KOMBINALT PAD értends.

2.1. Biztonsag

a) Ha kétsége merl fel, hogy a berendezés megfelel6en mikodik-e, vagy ha
sérllést észlel, Iépjen kapcsolatba a gyarto szervizével!

b) Az eszkoz javitasat kizardlag a gyartd szervize végezheti el. Tilos a javitast sajat
kezlileg végezni!

c) A haszndlati Gtmutatét Grizze meg, hogy késébb is segitségére legyen! Ha a
késziuléket harmadik félnek adja at, a készilékkel egyiitt at kell adnia a
hasznalati utasitast is.

d) A csomagolas részei és az aprd szerkezeti elemek gyermekek elél elzarva
tartandok.

e) Gyermekektdl és allatoktdl tavol tartandé.

2.2. Személyes biztonsag

a) Tilos b6 ruhazatot vagy ékszert viselnil Hajat, ruhazatat és keszty(jét tartsa
biztonsagos tavolsagban a mozgd alkatrészektél! B6 ruhazat, ékszer és hosszu
haj becsipédhet a berendezés mozgd részei kozé.

b) A készulék raktarozasi helyrél a felhasznalasi helyre torténd szallitdsa vagy
athelyezése sordn be kell tartani a késziilék felhasznalasi orszagdban érvényes,
kézi szdllitasra vonatkozd munkavédelmi szabalyokat.

c) Az eszkozt rendszeresen tisztitani kell a tartds lerakddasok megel6zése
érdekében.

d) Tilos az eszkéz szerkezetébe barmit beépiteni az eszkéz mikodési
paramétereinek javitasa érdekében.

e) Az eszkozt ovni kell tliz- és héforrastal.



)

k)

r)

s)

Az edzb6készulék kizardlag olyan helyen hasznalhaté, ahol az eszkbzhoz vald
hozzaférést kilénosen jol tudja kontrolldlni a tulajdonos.

Az edz6késziilék kizardlag mas személyek altal felligyelt helyen hasznalhato.
Gyermekeket és korlatozott mentalis, érzékszervi vagy szellemi képességi
személyeket tavol kell tartani az eszkozt6l.

Nem megfelel§ vagy tulzott edzés egészségiigyi kockazatot jelent, a megfelel6
edzési moddszer és megfelel6 terhelés kivalasztasa érdekében edzével kell
konzultalni.

Hasznalat el6tt ellendrizze, hogy a terhelést biztositéd elemek nem zavarjak-e a
gyakorlatok végzésében, és hogy az dllitéelemek megfelel6en legyenek
beallitval

Tartsa a terméket j6 muszaki allapotban! Minden hasznalat el6tt ellendrizze,
hogy az eszk6z nem sériilt-e egészében vagy mozgd alkatrészeiben (repedt
alkatrészek vagy elemek, vagy fennallnak-e olyan kérilmények, amelyek az
eszkoz mikodését veszélyessé tehetik)! Sériilés esetén a terméket hasznalat
el6tt adja le javitasra!

Ne lépje tul a termék maximum terhelhet6ségét! A maximum megengedett
felhaszndloi toémeg vagy edzési terhelés tullépése a termék sériiléséhez vagy
sulyos testi sériiléshez vezethet.

A termék kizardlag beltéren haszndlhatd. A terméket tilos nedvességnek
kitenni.

A gyakorlatokat profi edz6 felligyeletével ajanlott végezni.

A gyakorlatok megkezdése el6tt ellendrizze, hogy a terméknek semmilyen
allitéeleme ne legyen az edzést végz6 személy mozgasanak az utjaban!

A késziilék hasznalatanak megkezdése el6tt mindig melegitsen be!
Amennyiben edzés sordn aggaszto tiineteket, pl. mellkasi fajdalmat, szédilést,
légszomjat stb. érez, azonnal szakitsa meg az edzést, és konzultaljon orvossal!
A berendezést stabil, szaraz és lapos fellletre helyezze, és ligyeljen rda, hogy
hagyjon korulétte minimum 0,6m szabad tertletet!

Edzés megkezdése elbtt az egészségiigyi allapota meghatarozasa céljabdl
konzultaljon orvossal!

AFIGYELEM! Bar az eszkozt biztonsagosra tervezték és ellattak megfelel6
biztonsagi felszereléssel, valamint a felhasznalé biztonsagat fokozé tovabbi
tartozékokkal, az eszk6zzel végzett munka ennek ellenére sériilés vagy baleset
alacsony szintii kockazataval jar. Hasznalata kdozben fokozott 6vatossaggal és
koriiltekintéssel kell eljarni.



3. A haszndlat szabalyai

A készilék az also testrészek erdsité edzésére szolgal a megfelel gyakorlatok
végzésével.

Profi fitnesz klubokban, konditermekben, lakdkozosségekben stb. torténd
hasznalatra tervezett termék.

A nem rendeltetésszerii haszndalatbodl ered6 minden karért a felhasznalo viseli a
felelGsséget.

3.1. Berendezés leirasa

1-Vaz

2 — Platform
3-Ulés

4 — Labvédés

5 — Edz6fogantyu
6 —Emeld

7 — Suly fogantyuja
8 — Edz6fogantyu magassaganak a szabdlyozasa

3.2. Munkara valo el6készités
BERENDEZES ELHELYEZESE

A berendezést mindig egyenletes, stabil, tiszta, t(izalldé és szdraz feliileten
Uzemeltesse, gyermekekt6l és korlatozott pszichikai, érzékelési és szellemi
funkcidkkal rendelkezé személyektdl tavol! Minimum 0,6m szabad teret kell hagyni
a berendezés korul.



BERENDEZES OSSZESZERELESE

A berendezés megfelel§ 6sszeszereléséhez a kdvetkezbket készitse els és
hasznalja:

1. M6 kulcs

2. 2db17/19” kulcs

A berendezés Gsszeszerelését az aldbb bemutatott sorrendben végezze! A szerelés
megkezdése elStt érdemes az alkotéelemeket csoportositani.

Szerkezet csatlakozéelemei:

Nézet Megnevezés Méret Men
nyisé
8
f Hatlapfej(i csavar M8x20 1
lémm
Alatét M8 8

Hatlapfej(i csavar M8x25 4

—
p Hatlapfej(i csavar M8x60 4
.







a)

2. LEPES

A berendezés alapjat (1) csatlakoztassa a f6 kerethez (2)! Rogzitse a
szerkezetet a berendezés alapjanak szerelGlapjan talalhaté csavarokkal! Ehhez
a f6 keret csatlakozégorgGinek és az alap szerel6lapjanak a csatlakozasi helyén
hozza egy tengelybe a nyilasok tengelyét! Csusztassa ra az aldtétet a csavarra!
Az igy el6készitett rogzitést fontrél vezesse at a nyilas tengelyén! Alulrdl
rogzitse alatétekkel és anyakkal!

@—-ﬂ—-HlJ ‘I ) ]




a)

A berendezés zaroléelemét (3) rogzitse a berendezés alapjanak oldalsé
keretére (1)! A csatlakozdcsavar és az alatét a zaroldelem tiiskéjére (3) van
rogzitve. A szerkezet 0sszeszereléséhez szerelje le a rogzitést! Ezutan vezesse
at a zaroldelem tlskéjét a nyilas tengelyén! Rogzitse ellenkez6 oldalrdl
alatéttel (M8) és csavarral (M8x20)!

Rogzitse az Ulést a f6 kereten (2) az Glés tamasztékahoz! M8 alatéteket és
M8x25 csavarokat hasznaljon! CsUsztassa ra az alatétet a csavarra! Az igy
el6készitett rogzitést alulrdl vezesse at a nyilas tengelyén, és zarolja

alaposan!
C ™ ’“w.e




b)

A f6 keret szabalyozé keretére (2) szerelje fol a labvéd6t! M8 alatéteket és
M8x60 csavarokat hasznaljon! CsUsztassa rd az alatétet a csavarra! Az igy
el6készitett rogzitést fontrél vezesse at a nyilas tengelyén, és zarolja
alaposan!

A berendezés 6sszes csatlakozasat megfelelGen kell régziteni, és kellGképpen
szorosnak kell lennilik. Az adott szerelési miuveletek elvégzését kdvetGen
megkezdhetd a késziilékkel valé munkavégzés.

Minden hasznalat el6tt allitsa be a f6 keret fogantylinak a magassagot sajat
igényeinek megfeleléen! A késziilék magassagallitdsa a zaroldkapocs
feloldasaval és az allitdcsé ki- vagy behlzasaval végezhet6 el. A kivant magassag
bedllitdsa utan rogzitse az allitdcsovet a zaroldkapocsnak az adott nyildsba
helyezésével!

AFIGYELEM! Allitds utdn mindenképpen ellenérizze le, hogy a magassag
zarolokapcsa megfelelGen lett-e behelyezve!

3.3.

Tisztitas, karbantartas

Minden tisztitds utan szaritson meg jél minden elemet, miel6tt Gjbdl
haszndlatba venné a berendezést!

Az eszkozt szaraz és hiivos, nedvességtdl és kozvetlen napsugarzastél védett
helyen kell tarolni.

Tilos a berendezést vizsugarral permetezni, vagy vizbe meriteni.

A berendezést rendszeresen szemlézni kell mdszaki allapot és
sérlilésmentesség szempontjabadl.

Tisztitasra puha torl6ruhat hasznaljon!

A tisztitdshoz ne hasznaljon éles és/vagy fém targyakat (pl. drotkefét vagy
fémlapatkat), mivel ezek megsérthetik a berendezés anyaganak a feliiletét!
Az eszkoz tisztitdasahoz ne hasznaljon savas hatdsu anyagot, orvosi célokra
szant szereket, higitdkat, Gzemanyagot, olajokat, se mas vegyszert, mert a
berendezés ezektdl megsériilhet!

A készulék hasznalatdanak megkezdése el6tt minden nap ellenérizze a
rogzitést!



i)  Akészilék hasznalatanak megkezdése el6tt minden nap ellenérizze a felszerelt
tdmla és Ulés stabilitdsat!
j)  Hetente egyszer ajanlott a készilék rogzitési stabilitdsanak ellenérzése.

Az élettartam lejarta utan a terméket tilos a hagyomanyos haztartasi hulladékkal
egyltt kidobni, ehelyett at kell adni elektromos és elektronikai berendezések
Ujrahasznositasara szakosodott gy(jtGpontra. Errél a terméken, a haszndlati
utasitason vagy a csomagolason lathaté szimbdlum tajékoztat. A berendezésben
felhasznalt anyagok jeldlésiik szerint Ujbdl felhasznalhatdk. Ujbdli felhasznaldssal,
az anyagok Ujbdli felhaszndldsaval vagy a haszndlt berendezés mas formaban
térténd felhasznaldsdval On jelent8s mértékben hozzajarul kérnyezetiink
védelméhez.

Az illetékes haszndlt berendezés artalmatlanitd pontrdl a helyi 6nkormanyzat

nyujt tajékoztatast.



Specifikationer

Parameters Parameters
beskrivelse vaerdi
Produktnavn MASKINE TIL AT STA PA TZAERNE | SQUAT
POSITION
Model GR-MG55
Mal (bredde x dybde x hgjde) 1320x530%900
[mm]
Produktets vaegt [kg] 48
Maksimal vaegt (bruger +
. 265
treeningsvaegt) [kg]
Brugerhgjdeomrade [cm] op til 185
Produktklasse SB

1. Generel beskrivelse

Denne brugsanvisning skal hjaelpe dig med at betjene produktet pa sikker og palidelig
vis. Produktet er designet og fremstillet ngje efter de geeldende tekniske forskrifter, ved
hjeelp af de nyeste teknologier og komponenter, og ved anvendelse af de hgjeste
kvalitetsstandarder.

LAS DENNE BRUGSANVISNING GRUNDIGT IGENNEM OG
FORSTA INDHOLDET,
FOR DU TAGER PRODUKTET | BRUG.

For at sikre en lang og palidelig drift af produktet er det ngdvendigt, at produktet
betjenes og vedligeholdes i overensstemmelse med retningslinjerne, der er specificeret
i denne brugsanvisning. Tekniske data og specifikationer i denne brugsanvisning er
aktuelle. Producenten forbeholder sig retten til at foretage eventuelle @ndringer, der
anses for at vaere en forbedring af det oprindelige produkt. Under hensyntagen til den
tekniske udvikling og muligheder for stgjbegraensning blev produktet udviklet og
opbygget saledes, at risikoen forbundet med stgjemission begraenses til et minimum.

Symbolforklaring

@ Laes vejledningen fgr brug.




A BEMZRK! Billederne i denne brugsanvisning tjener udelukkende
som illustration. De kan i visse detaljer afvige fra det faktiske produkt.

Den originale brugsanvisning er udarbejdet pa tysk. De gvrige sprogversioner er

oversattelser fra tysk.

2. Brugssikkerhed

&BEM/ERK! Alle instruktioner og sikkerhedsadvarsler skal laeeses. Manglende
overholdelse af advarslerne og instruktionerne kan resultere i elektrisk stgd, brand
og/eller alvorlig personskade eller dgd.

Betegnelsen “maskine” eller "produkt” i det efterfglgende henviser til: MASKINE TIL AT
STA PA T/AERNE | SQUAT POSITION

2.1.

a)

b)

2.2.

a)

b)

Sikkerhed

Du skal kontakte producentens service, hvis du er i tvivl om produktet
fungerer korrekt, eller hvis der findes skader pa produktet.

Produktet ma kun repareres af producentens service. Du ma ikke foretage
reparationer selv!

Brugsvejledningen skal gemmes til fremtid brug. Hvis produktet videregives til
tredjemand, skal brugsvejledningen medfglige.

Visse elementer, sasom emballageelementer og sma samleelementer bgr
opbevares utilgaengeligt for bgrn.

Produktet skal opbevares utilgaengeligt for bgrn og kaeledyr.

Personlig sikkerhed

Bzer ikke lgst tgj eller smykker. Hold dit har, t@j og handsker vaek fra roterende
dele. Lgst tgj, smykker og langt har kan blive fanget i maskinens roterende
dele.

Ved transport og flytning af produktet fra opbevaringsstedet til brugsstedet
skal der tages hensyn til sikkerheden og sundheden under arbejdet i
forbindelse med manuel transport i det land, hvor produktet anvendes.
Maskinen skal renggres regelmaessigt for at forhindre permanent
bundfaeldning af snavs.

Det er forbudt at forstyrre konstruktionen af produktet for at aendre dets
parametre eller konstruktion.

Maskinen skal holdes vaek fra brand- og varmekilder.



f)  Traeningsudstyr ma kun anvendes i omrader, hvor adgangen til det er specifikt
kontrolleret af ejeren.

g) Traeningsudstyr ma kun anvendes i omrader, der er overvaget af andre.

h)  Bgrn og personer med nedsat psykisk, sensorisk og mental funktionsevne skal
holdes vaek fra maskinen.

i) Du kan risikere at blive udsat for upassende eller overdreven traening. Kontakt
din instruktgr for at veelge den rigtige treeningsmetode og den rigtige
belastning.

j)  Ferbrug skal du sgrge for, at alle veegtbeskyttelseskomponenter ikke er i vejen
for treeningen, og at alle justeringer er placeret korrekt.

k)  Maskinen skal holdes i god teknisk stand. Fgr man pabegynder arbejde, bgr
man kontrollere, at der ikke er generelle skader eller skader i forbindelse med
roterende dele (sasom revner i dele og komponenter eller andre forhold, der
kan pavirke en sikker betjening af produktet). | tilfelde af synlige skader skal
produktet repareres fgr brug.

) Man ma ikke overskride den maksimale belastning af produktet. Hvis den
maksimale brugervaegt eller traeningsbelastning overskrides, kan det forarsage
beskadigelse af produktet.

m) Produktet ma kun anvendes indendgrs. Produktet ma ikke udsaettes for fugt.

n) Det anbefales, at du treener med en professionel traner.

o) Fgr du pabegynder traeningen, skal du sikre dig, at ingen del af
produktjusteringen stikker ud i treeningspersonens bane.

p) Du skal altid varme op fgr maskinen tages i brug.

g) Hvis du oplever forstyrrende symptomer under traening, sasom brystsmerter,
svimmelhed, andengd osv. afbryd straks treeningen og kontakt din laege.

r)  Maskinen skal placeres pa en tgr, stabil og glad overflade. En fri plads omkring
maskinen pa minimum 0,6 m skal overholdes.

s)  Du skal kontakte din egen leege for at afggre om dit helbred. Det skal du ggre
inden traeningsbegyndelse.

ABEM/ERK! Der er stadig en lille risiko for uheld eller personskade, mens du
arbejder med maskinen, selv om at produktet er designet til at veere sikker og
har tilstrekkelige beskyttelsesmidler. Ogsa selv om yderligere
brugersikkerhedselementer vil blive brugt. Nar produktet betjenes, skal man
vaere forsigtig og bruge sund fornuft.

. Forholdsregler ved brug

Maskinen egner sig til at traene forskellige kropsdele med de rigtige gvelser.
Produktet er beregnet til brug i professionelle fitnessklubber, fitnesscentre,
boligomrader osv.

Enhver skade, der skyldes forkert brug, er brugerens ansvar.



3.1. Beskrivelse af produktet

1-Ramme
2 — Platform
3 —Saede

4 - Fodbeskyttelse

5 - Treeningshandtag

6 — Stang

7 - Belastningsholder

8 - Hgjdejustering af traeningshandtaget

3.2. Forberedelse til brug
PLACERING AF MASKINEN

Produktet skal til enhver tid placeres pa et jeevnt, stabilt, rent, brandsikkert og tert
underlag, uden for rekkevidde af bgrn og personer med nedsat psykisk, sensorisk
eller mental funktionsevne. Der skal veere en minimumsafstand pa 0,6 m omkring
maskinen.



MONTERING AF PRODUKTET

For at montere maskinen korrekt skal du forberede og bruge fglgende vaerktgjer:
1. M6 nggle

2. 2nggler17/19”

For at samle produktet korrekt, skal montering fglges i samme raekkefglge som vist
nedenfor. Det anbefales at gruppere komponenterne fgr samling.

Komponenter til konstruktionsforbindelsen:

Udsigt Navn Stgrrelse Anta

I

[ Skrue med M8x20 1
im‘ﬂm sekskantet hoved

Underlagsskive M8 8

p Skrue med M8x60 4
| sekskantet hoved

'P Skrue med M8x25 4
| sekskantet hoved







TRIN |

a) Tilslut bunden af maskinen (1) til hovedrammen (2). Fastg@r konstruktionen
med skruerne pa monteringspladen pa maskinens bund. Dette ggres ved at
justere hullerne ved samlingen mellem hovedrammens stgtteruller og
bundmonteringspladen. Skub skruen over underlagsskiven. Foretag
monteringen oppefra gennem hullet. Beskyt med underlagsskive og mgtrik

@—-ﬂ—-HlJ ‘I ) ]

TRIN I




a) Fastger Idsen (3) pa siden af maskinens bund (1). Forbindelsesskruen og
underlagsskiven er monteret pa lasestiften (3). For at samle strukturen skal
fastggrelsen demonteres. Fgr handtagets stang gennem hullet. Fra den
modsatte side fastggres med underlagsskive (M8) og skrue (M8x20).

TRIN 11

a) Fastger sedet til seedebeslaget - hovedrammens stgtte (2). Brug M8
underlagsskiver og M8x25 skruer. Skub skruen over underlagsskiven. Foretag
monteringen nedefra gennem hullet, og las den forsvarligt.

e
‘ th“%

o ]



b)

Montér fodbeskyttelsen pa justeringsrammen - hovedrammen (2). Brug M8
underlagsskiver og M8x60 skruer. Skub skruen over underlagsskiven. Foretag
monteringen oppefra gennem hullet, og |as den forsvarligt.

S¢rg for, at alle forbindelser er korrekt fastgjort og tilspaendt. Nar installationen
er fuldfgrt, er det tilladt at begynde at arbejde med maskinen.

For hver brug skal du justere hgjden pa justeringsbeslaget i henhold til dine
preferencer. Produktets hgjde justeres ved at udlgse justeringsldsen og
forlaenge eller skubbe stgtten. Nar den gnskede arbejdshgjde er fastlagt, lases
beslaget ved at Iase justeringslasen fast i hullet.

ABEM/ERK! AEfter hver justering skal du sgrge for, at justeringslasen er
korrekt siddende pa plads.

3.3.

a)

b)

Renggring og vedligeholdelse

Hver eneste gang efter renggring skal alle dele tgrres grundigt af, fer produktet
tages i brug igen.

Maskinen skal opbevares pa et kgligt og tert sted, vaek fra direkte sollys og
fugt.

Det er forbudt at legge maskinen under kraftige vandstraler eller nedsaenke
den helt i vand.

Maskinen skal kontrolleres regelmaessigt for den tekniske stand og eventuelle
skader.

Maskinen skal renggres med en blgd og fugtig klud.

Brug ikke skarpe genstande og genstande i metal (som stalbgrster eller
metalspartler) til renggring, da de kan beskadige maskinens lakke og
overflader.

Der ma ikke bruges syreholdige renggringsmidler eller midler til saerlige
medicinske formal, fortyndingsmidler, benzin, olie eller andre kemikalier, da
disse stoffer kan beskadige maskinen.

Kontroller beslagene, fgr du arbejder med produktet hver dag.

Kontroller rygleenets og saedets stabilitet, for produktet betjenes hver dag.
Det anbefales at kontrollere produktets monteringsstabilitet en gang om ugen.



Er produktet udtjent mad det ikke bortskaffes sammen med almindeligt
husholdningsaffald, men det skal afleveres til et center for indsamling og genbrug
af elektrisk og elektronisk udstyr. Det indikeres af symbolet placeret pa produktet,
betjeningsvejledningen eller emballagen. Materialer brugt til produktion af
udstyret egner sig til genbrug i overensstemmelse med maerkning af de enkelte
materialer. Ved genbrug, genanvendelse af materialer eller andre former for
genbrug af brugt udstyr yder De et vaesentligt bidrag til miljpbeskyttelse.
Oplysninger om det rette center for bortskaffelse af brugt udstyr kan rekvireres
hos de lokale myndigheder.



- GYMREX

UNSER HAUPTZIEL IST DIE ZUFRIEDENHEIT UNSERER KUN
BEI FRAGEN KONTAKTIEREN SIE UNS BITTE UNTER:

OUR CUSTOMERS’ SATISFACTION IS OUR MAI
PLEASE CONTACT US WITH QUESTION

NASZYM GLtOWNYM CELEM JEST SATYSFA
W PRZYPADKU PYTAN PROSIMY O KONTAKT
W DANYM KRAJU:

NASIM HLAVNIM CILEM JE SPOKOJENOST NASI
NAS PROSIM KONT,

NOTRE BUT PREMIER ES
POUR TOUTE QUESTIO

NUESTRO OBJETIVO PRINCIPAL
SI TIENE PREGUNTAS, POR FAV!

I NOSTRO PRINCIPALE OB
PER EVENTUALI D

CONTACT

expondo Polska



	okladka
	10230141.pdf
	10230141 print 20200709 QS.pdf

	10230141
	10230141 print 20200709 QS


	10230206_Product info
	10230206_Manual_PL_LV_de_kor DE-DE
	1. Allgemeine Beschreibung
	2. Betriebssicherheit
	2.1. Sicherheit
	2.2.  Eigenschutz

	3. Bestimmungsgemäßer Gebrauch
	3.1. Beschreibung des Geräts
	3.2. Einrichtung vor Inbetriebnahme
	3.3. Reinigung und Wartung


	10230206_Manual_PL_LV_en_kor EN-GB
	1. General description
	2. Operation safety
	2.1. Safety
	2.2.  Personal safety

	3. Operation rules
	3.1. Machine description
	3.2. Preparing for operation
	3.3. Cleaning and maintenance


	10230206_Manual_PL_LV
	1. Ogólny opis
	2. Bezpieczeństwo użytkowania
	2.1. Bezpieczeństwo
	2.2.  Bezpieczeństwo osobiste

	3. Zasady użytkowania
	3.1. Opis urządzenia
	3.2. Przygotowanie do pracy
	3.3. Czyszczenie i konserwacja


	10230206_Manual_PL_LV_CZ
	1. Obecný popis
	2. Bezpečnost používání
	2.1. Bezpečnost
	2.2.  Osobní bezpečnost

	3. Pravidla používání
	3.1. Popis zařízení
	3.2. Příprava k práci
	3.3. Čištění a údržba


	10230206_Manual_PL_LV_fr_kor FR-FR
	1. Description générale
	2. Sécurité d'utilisation
	2.1. Sécurité
	2.2.  Sécurité personnelle

	3. Règles d'utilisation
	3.1. Description de l'appareil
	3.2. Préparation au travail
	3.3. Nettoyage et entretien


	10230206_Manual_PL_LV_IT
	1. Descrizione generale
	2. Sicurezza d’utilizzo
	2.1. Sicurezza
	2.2.  Sicurezza personale

	3. Uso
	3.1. Descrizione del dispositivo
	3.2. Preparazione all’utilizzo
	3.3. Pulizia e manutenzione


	10230206_Manual_PL_LV_ES
	1. Descripción general
	2. Seguridad de uso
	2.1. Seguridad
	2.2.  Seguridad personal

	3. Normas de uso
	3.1. Descripción del aparato
	3.2. Preparación para el trabajo
	3.3. Limpieza y mantenimiento


	10230206_Manual_PL_LV_hun
	1. Általános leírás
	2. Biztonságos használat
	2.1. Biztonság
	2.2.  Személyes biztonság

	3. A használat szabályai
	3.1. Berendezés leírása
	3.2. Munkára való előkészítés
	3.3. Tisztítás, karbantartás


	10230206_Manual_PL_LV_DA
	1. Generel beskrivelse
	2. Brugssikkerhed
	2.1. Sikkerhed
	2.2.  Personlig sikkerhed

	3. Forholdsregler ved brug
	3.1. Beskrivelse af produktet
	3.2. Forberedelse til brug
	3.3. Rengøring og vedligeholdelse



